i

BearCat uyg. Model 2002/CRC lllustrated Parts List
DETAIL “N°
_ _ DETAIL "T" : TUBESTEERING
Figure 1-1. Model 2002/CRC Chip Spreader PEDESTAL ASSY ASSY
Fig Item Description Part No. Qty
7-1 Chip Spreader 2002/CRC RF
-A | Chipper Assembly | 1
(See Fig. 7-2 for Details)
-B | Transmission Spicer ES70-5A Assembly 1
(See Fig. 7-3 tor Detalls)
-C | Engine/Hydrostatic Installation | 1
(See Fig. 7-4 for Details)
D 1
(See Fig. 7-5 for Details)
-E [ Exhaust System | 1
(See Fig. 7-6 for Details)
-F |Shift Assembly Remote 98| 1
(See Fig. 7-7 for Details)
-G |Valve Cluster Assembly | 1
(See Fig. 7-8 for Details)
H | Frame Assembly 1
(See Fig. 7-9 for Details)
[ [ Wish Bone Assembly | 1
(See Fig. 7-10for Details)
- - DETAIL H"*
J | Spherical Bearing . 1 FRAME ASSY
(See Fig. 7-ILfor Details)
-K |Manifo|d Return W/Fittings | 1
(See Fig. 7-12 for Details) DETAIL v DETAIL "0 DETAIL “P*
L |Panel Manifold, Glad Hand and Socket Assembly| 1 DIVERTER ASSY JUNCTION BOX QIL COOLER ASSY
(See Fig. 7-13 for Details) y
M |Convey0r Assembly Left-Hand and Right-Hand | 1
(See Fig. 7-14 for Details
N |Tube/Steering Assembly 1
(See Fig. 7-15 for Detalls
(0] |Junction Box | 1
(See Fig. 7-16 for Details)
P [ Oil Cooler Assembly | 1
(See Fig. 7-17 for Details)
Q | Pedestal and Control Box | 1
(See Fig. 7-18 for Details)
R [ Hitch Assembly | 1
(See Fig. 7-19Tor Details)
S 1

Hitch Lift
See Fig. 7-20 for Detalils)

DETAIL "I
EJISH BOME ASSY

DETAIL "F
SFHERICAL BEARING

TAIL "W* DETAIL "L’
CGWEMH ASSY F‘N‘-IEL MANIFOLD
GLAD HAND

DETAIL A"
HITGH ASSY
DETAIL "5
HITCH LIFT
OPTION



2y

BearCat ufs. Model 2002/CRC lllustrated Parts List
Figure 1-2 (Sheet 1). Chipper Assembly
7-2 Chipper Assembly RF
1 Cat Walk Forward Conveyor Cross-Over GRD-61707 1
2 Head Pulley Assembly (W/Lagging) MCH-61404 2
3 Adapter, Wheel Machined Spicer/Dana BRK-61482 2
4 Compensating Pressure Pump PMP-51615 1
5 Conveyor Belt Assembly 30" X 490" (reg) (standard) MSC-60482 2
Conveyor Belt Assembly 30" X 490" (hot) (optional) MSC-51766 2
6 SCM Pillow Block Bearing 1.938" PTM-51415 4 19
7 Sway Bar Assembly PTM-51459 1 \
8 Spring Timbren Rubber Suspension MSC-100130 2
9 Cylinder, Chip Box Tilt (4” X 8”) CYL-50667 2
10 Wheel Assembly Spicer/Dana Axle and Rear axle MSC-61466 4 ” 2 i
Tire 385/65R 22.5 160K MSC-51739 4
Nut Hex Conical 3/4” — 16 UNV-2B FAS-61487 40 \
11 Filter Head Assembly (suction 2-filter) FTR-51731 1
Filter Hydraulic Zinga 10-micron FTR-22502 2
Dual Filter Head FTR-51733 1 g
Gauge Vacuum MTR-22499 1 A [
12 Master/Cylinder Air/Hydraulic JD & Spicer/Dana Brakes PTM-51644 1 \ S
13 Air Dryer Rockwell Wabco FTR-60949 1
14 Bracket, Diesel Tank Mount BRK-61825 2
15  Fender Rear GRD-51808 2 S —= DA =
16 Tank, Chipper Diesel Tank Assembly “97” TNK-61824 1 K‘,‘P
17 Alarm Back-Up ELC-24293 1 \ - . o ©
18 Receiving Hopper Assembly HSG-51435 1 o °
19 Beacon ELC-24215 1 . <o Q A -
20 Pre-Cleaner Syklone Model 9002 FTR-51857 1 2 .
21 Hand Rail Conveyor Hand Rail “97” GRD-61701 2 " 0 "

10

1

12

14
t5

16

VG187H


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61707
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51404
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61482
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PMP-51615
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-60482
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51766
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51415
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51459
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-100130
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-50667
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-61466
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51739
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-61487
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51731
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-22502
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51733
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-22499
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51644
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-60949
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61825
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-51808
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=TNK-61824
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24293
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51435
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24215
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51857
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61701

2y

30

31

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Figure 7-2 (Sheet 2). Chipper Assembly
Fig Item Description Part No. Qty
22 Mirror Assembly Convex GRD-61050 2
Mirror Base Assembly (Right-Hand & Left-Hand) BRK-61051 2
23 Light Turn Signal Marker Stud Mount ELC-51587 2
24 Fender Strut GRD-51805 2
25 Fender Front GRD-51806 2
26 Mirror Bi-View Mirror Assembly GRD-61050 1
27 Light Tractor ELC-51585 4
28 Ladder Assembly GRD-51528 2 42
29 Grizzly Receiving Hopper BRK-51846 2 43
30 Light Red Clearance ELC-24208 2
31 Light Combination Stop/Tail/Turn/Return ELC-51588 4 22
32 Horizontal Seal Stiffener (inner) BRK-51914 4 . 40
3/4” Wire Rope Clamp FAS-51446 8 41
39
7-2 33 Horizontal Seal Stiffener (outer) BRK-51915 2
3/4” Wire Rope Clamp FAS-51446 4 .
34 Seal Receiving Hopper Horizontal Seal RNG-51796 1
35 Seal Receiving Hopper 45° Corner RNG-60624 2
36 Seal, Outside Vertical Rec. Hopper RNG-51795 2 23 . 2
37 Seal, Horizontal Conveyor Flashing RNG-51798 2 . |
Clamp Conveyor Rear Seal BRK-60645 2 S 37
38 Seal Vertical Conveyor Flashing RNG-51793 4
Clamp Conveyor Rear Side Seal BRK-60647 4 :
39 Guard Rail AFT Chipper GRD-51566 1 24
40 Seat Driver With Seat Belt/Arm Rests MSC-51773 2
41 Hood, Chipper Engine Hood “98" GRD-61708 1
42 Coupling Rigid Taper Lock Female PTM-60663 2 ﬂ ’
Coupling Rigid Taper Lock Male PTM-60664 2 25 Py 1
Bushing Taper Coupling 1.938” PTM-60665 2 27
Bushing Taper Coupling 1.50” PTM-60666 2
43 Motor Belt Drive Motor 22.84 C.I. PMP-51619 2 12
28
0
36
29 33 35

V01680


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61050
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61051
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51587
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-51805
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-51806
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61050
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51585
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-51528
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51846
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24208
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51588
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51914
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51446
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51915
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51446
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-51796
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-60624
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-51795
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-51798
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60645
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-51793
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60647
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-51566
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51773
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61708
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60663
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60664
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60665
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60666
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PMP-51619

2y

BearCat ujg. Model 2002/CRC lllustrated Parts List
Figure 1-3. Transmission Spicer ES70-5A Assembly
Fig Item Description Part No. Qty.
7-3 Transmission Spicer ES70-5A Assembly RF

1 Motor Chipper Drive-Train MF7630-032 PMP-51630 1
2 3/4” Male O-Ring X 1/4” Female O-Ring 12MB-4FB 1
3 1/4” Male O-Ring X 1/4” Male Jic 4MB-4MJ 1
4 Cap 1/4” Female Jic CAFRJ 1
5 Hex Bolt 5/8" — 11 X 7" Gr. 8 FAS-28785A 3

Lock-Washer 5/8” FAS-28650 3

Nut Hex 5/8" — 11 Gr. 8 FAS-28505A 3
6 Shift Assembly Remote “98” MCH-60845 1
7 Forward Mount Spicer ES70-5 Transmission “98” BRK-60727 1
8 AFT Mount Spicer ES70-5 Transmission “98” BRK-60728 1
9 Bearing Cap Spicer ES70-5 Transmission BRK-60724 1
10 45° 3/4” Male O-Ring X 3/4” Male Jic 45D12MB-12MJ 1
11 1” Flange Clamp Code 62 16FG62 2
12 90° 1" Flange Code 62 X 1” Male Jic 90D16FG62- 2

iem)

13 Hex Bolt 5/8" — 11 X 1" Gr. 8 FAS-28775A 3

Lock-Washer 5/8” Gr. 8 FAS-28650A 3
14 Transmission Spicer ES70-5A Assembly PTM-60702 1
15 Hex Bolt 5/8" — 11 X 2 3/4" Gr. 8 FAS-28996 4

Lock-Washer 5/8” Gr. 8 FAS-28650A 4
16 Adapter Hydrostatic Motor to Spicer Transmission HSG-60704 1
17 Hex Bolt 5/16” — 25 X 3" FAS-28873A 10
18 Splined Flange Spicer Transmission PTM-60718 1
19 Adapter Comp. Flg. Splined Flange PMT-60723 1
20 Companion/Flange Eaton 76 to ES70-5 PMT-60722 1
21 Hex Bolt 3/4" — 10 X 3" FAS-28796 4

Flat Washer 3/4” FAS-28638 4

Lock-Washer 3/4” FAS-28651 4

Nut Hex 3/4" — 10 FAS-28506 4
22 7/16” X .562" X 2 1/4” Woodruff Key 4



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PMP-51630
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=12MB-4FB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C4FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28785A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28650
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28505A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-60845
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60727
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60728
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60724
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=45D12MB-12MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=16FG62
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D16FG62-16MU
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D16FG62-16MU
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28775A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28650A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60702
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28996
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28650A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-60704
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28873A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60781
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60723
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60722
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28796
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28638
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28651
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28506

2y

BearCat ;d’fg.

FOR DETAILS SEE AIR, HYDRAULIC,
AND ELECTRICAL SCHEMATICS.

/7

3
-
D

T

1

17
AIR HOSE

Model 2002/CRC

27

24

23

22

2

20

~
p—

Illustrated Parts List

*

g

e °
TO AIR DRYER

18 AIR HOSE TO AIR DRYER

AIR HOSE TO AIR TANK

”)

33 32
34 35
AIR HOSE TO AIR DRYER
(e
) 36
37) (ELC—24417, AMPHENAL
. CONNECTOR FOR MOOG)
s - MOOG CABLE
o)\ .
o o . i
= !
S0 /
39
TO WET TANK

DIESEL RETURN LINE TO TANK



i

BearCat uf. Model BC501/CRC lllustrated Parts List
Figure 1-4. Engine/Hydrostatic Installation
Fig Item Description Part No. Qty. Fig Item Description Part No. Qty.
7-4 Engine/Hydrostatic Installation RF 36 Valve EDC Moog Controller Eaton 76 VLV-29331 1
1 Cummins 6CT8.3(214HP) MCH-51849 1 7-4 37 Amphenal Connector for Moog ELC-24417 1
2 Junction Box Assembly Engine Circuit ELC-60932 1 38 Moog Cable Assembly (Chipper) ELC-50960 1
3 Oil Filter (1991-1997) FTR-51260 1 39 Pump Eaton 76 Hydrostatic Trans. PMP-51629 1
4 Sender/Switch 1/2" 250°/230° ELC-60312 1
5 Engine Mount Rear — Right-Hand & Left-Hand BRK-51460 1
6 Exhaust System Schematic HSG-51869 1
7 Filter Air Primary FTR-51265 1
Filter Air Safety FTR-51266 1
8 Clamp T-Bolt 5” FAS-51861 4
9 Elbow, 90° 5 FIT-51855 2
10 Radiator Hose Top (1995 — 1997) PIP-51275 1
11 Heater Hose 1” PIP-60971 5
12 Hose, 3/8” PIP-26325 4
13 Fitting 1” Heater Hose T 3/4” M.P.T. FIT-60903 1
14 Radiator Hose Bottom 90° (1990 — 1997) PIP-51272 1
15 Radiator Hose Bottom (1995 — 1997) PIP-51276 1
16 Lower Radiator Hose 2" Adapters PIP-51273 1
17 Front Isolator BRK-60642 2
18 Pump Steering Chipper “98" PMP-51604 1
19 Switch, Oil PSI Sender 8018 PSI ELC-60311 1
20 Front Washer FAS-28661 2
Front Washer FAS-28662 2
21 Fan Belt (1996 — 1997) (Start Serial Number 45293079) PTM-60961 1
22 Bracket Throttle Cable BRK-61681 1
23 Lever Throttle MCH-51682 1
24 Tube Air Intake 5" O.D. FIT-51860 1
25 Restriction Indicator (1990 — 1997) MTR-51999 1
26 Mounting bands (1990 — 1997) BRK-51856 2
27 Filter Water Service FTR-60956 1
28 Pump Mount & Drive (1995 — 1997) PTM-51628 1
29 Rear Isolator (1990 — 1997) BRK-60641 2
Rear Washer FAS-28657 2
Rear Washer (1990 — 1997) FAS-28663 2
30 D-2 Governor 03212 Valve 275491 VLV-51637 1
31 Air Filter Assembly (1990 — 1997) FTR-51854 1
32 Fuel Filter (Secondary) (1990 — 1997) FTR-51262 1
33 Bracket, Air Cleaner Support BRK-51826 1
34 Fuel Filter (Primary) (1990 — 1997) FTR-51261 1
35 Cable Assembly Throttle PTM-51634 1


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51849
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60932
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51260
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60312
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51460
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51869
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51265
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51266
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51861
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51855
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51275
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-60971
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-26325
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-60903
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51272
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51276
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51273
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60642
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PMP-51604
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60311
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28661
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28662
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60961
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61681
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51682
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51860
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-51999
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51856
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-60956
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51628
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60641
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28657
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28663
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51637
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51854
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51262
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51826
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-51261
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51634
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29331
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24417
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50960
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PMP-51629

2y

BearCat ufs. Model 2002/CRC lllustrated Parts List
Figure 1-5. Drive Lines

Fig Item Description Part No. Qty.
7-5 Drive Lines RF

1 Drive Line Assembly Pro/Belt Drive Motor PTM-51553 1

2 U-Joint 5-153X PTM-22288 2

3 Flange Yoke 2-2-479 PTM-22252 1

4 Flange Yoke 2-2-329 PTM-22251 1

5 Companion Flange 2-1-333 PTM-22273 1

6 U-Joint 1410 5 — 160X PTM-51550 2

7 Tube Yoke Assembly 3-17-14-5330 PTM-61566 1 .

8 Tube Shaft 3-40-1571 PTM-61561 1

9 Slip Yoke 3-3-1701KX PTM-61562 1

10 Flange Yoke 3-2-559 PTM-61563 1 HE AR\

11 Drive Line Assembly Spicer/Dana Axle PTM-61555 1 !

3
4
5
10
6 7 8
e -t
o i
S5 ne
I o



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=

2y

BearCat uf. Model BC501/CRC lllustrated Parts List
Figure 1-6. Exhaust System

Fig Item Description Part No. Qty.
7-6 Exhaust System RF

1 Tail Pipe FIT-51884 1

2 Horizontal Mufflers MSC-51875 1

3 Muffler Hanger BRK-51877 1

4 Nipple Exhaust (4” X .083" Wall Tube X 6” Long) 1

5 Connector Tube FIT-51874 1

6 Elbow 18” X 18” 90° FIT-51873 1

7 Tube 4” X .083" W. Nipple Exh. FIT-51885 1

8 Clamp U Guillotine Type FAS-51872 6

9 Elbow 18” X 18" 90° (6” Cut Off End) Modified 1

10 Clamp Connector Stainless Steel FIT-51873 2

11 Tubing Flex 4” X 10 1/2” FIT-51871 1

SECTION AA
MUFFLER DIRECTION

o O

5

L1
—

KR

[11
T



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51884
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51875
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51877
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51874
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51873
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51885
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51872
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51873
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51871

2y

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Figure 1-7. Shift Assembly Remote 98
Fig Item Description Part No. Qty.
7-7 Shift Assembly Remote 98 RF
90° 1/4” Male Jic X 1/4” Male Pipe 90D4MJ-4MP 2
Spacer (Clevis Positioning) Remote BRK-60858-2 2
Hex Bolt 3/8" — 24 X 1 3/4" Gr. 8 FAS-28980 1 >
Nut Lock 3/8" — 24 FAS-28562 1 - —
4 Spacer (Clevis Positioning) Remote BRK-60858-1 1 - ;
5 Cylinder, Spring Centered, Shifter CYL-60726 1 O 1 ) - k [
6 Hex Bolt 3/8" — 16 X 5 1/2" Gr. 8 FAS-28729A 2 n >
Nut Lock 3/8” — 16 Gr. 8 FAS-28502A 2 = /\r
7 Base Remote Shift ES70 Transmission BRK-60851 1 \ \ (\h@, gk
8 1/4” Male Jic X 1/8” Male Pipe 4MJ-2MP 2 ‘\\ \\U‘E/ ; / \J
9 Pivot Bracket Remote Shift BRK-60846 2 O e Al
10 Clevis (Gear Select Cylinder) Remote BRK-60857 1 : T O
11 Washer (Indicator Stricken) Remote Shift BRK-60861 1 \
12 Spray Bar Cylinder CYL-27318 1 = \\_ \\_ 7
13 Indicator Switch Bracket Remote Shift BRK-60853 1 \_6 4 3
14 Switch Wiring (Black 14 Gauge Wire) 18”
Switch Wiring (Green 14 Gauge Wire) 18” 18
15 Switch Back-up (Normally Open) ELC-24256 1 0 e /
16 HexBolt 5/16"~ 18 X 3/4" FAS-28715 4 3 (]
17 Slack Adjustment Spacer Remote Shift BRK-60856 2 — . 19
18 Clevis (Neutral Gate Selector) Remote Shift BRK-60859 1 | I
19 Hex bolt 3/8" — 16 X 2" FAS-28735 2 W///‘llﬁ% 2L j
Nut Hex 3/8” — 16 Gr. 8 FAS-28502A 4 ,, 20
20 Hex Bolt 3/8” — 16 X 5 1/2” Gr. 8 FAS-28729A 4 ],
Nut Hex 3/8" — 16 Gr. 8 FAS-28502A 4 !
Lock-Washer 3/8" FAS-28647 4 — ! ¥ 21
21 Spacer, Remote Shift ES70 Transmission BRK-60855 2 E I I l|’/ p!
22 Lock-Washer 1/2" FAS-28649 2 - I ,J [ =2
23 Rod End 1/2” Female Bore PTM-60860 2 { 23
24 Hex Bolt 1/2" — 13 X 1 1/2" Gr. 8 FAS-28762A 2 : ! I/ 24
Nut Lock 1/2" — 13 Gr. 8 FAS-28540 2 !
25 Hex Bolt 1/2" =20 X 1 1/4 FAS-28911A 2 I ’ I

]
77



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60858-2
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28980
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28562
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60858-1
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-60726
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28729A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28502A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60851
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJ-2MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60846
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60857
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60861
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-27318
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60853
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24256
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28715
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60856
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60859
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28735
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28502A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28729A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28502A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28647
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60855
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28649
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60860
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28762A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28540
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28911A

2y

BearCat wuyg. Model BC501/CRC lllustrated Parts List
Figure 1-8. Valve Cluster Assembly

Fig Item Description Part No.

7-8 Valve Cluster Assembly
1 10 Gang Barrier Strip ELC-24188
2 Plug Pipe Soc. Hd. 1/8” FIT-28295
3 90° 1/4” Male Jic X 1/4” Male Pipe 90D4MJ-4MP
4 1/4” Male Jic X 1/8” Male Pipe 4MJ-2MP
5 Connector, Din Versa C-5/C-7 Valves ELC-24416
6 Coil Versa C-5/C-7 4 Way ELC-26970
7 Valve Air 4-Way Sol. Valve C-5 Versa VLV-26970 VAVIE §1 8K TO TER #9
8 Soc. Hd. Screw 6 — 32 X 1 1/2" FAS-25447 e R T e

Nut Hex 6 — 32 FAS-28551 VALVE #2 RD TO TER #2

9 Manifold Air W/O Valves 4-Station Versa MSC-27004 mt&: ﬁ SE ¥8 %S ﬁgo
10 Plug Pipe Soc. Hd. 1/4” FIT-28296 VALVE ¥4 RO 10 1R 44
11 Connector Snap Spade FAS-24103
12 Jumper Cinch Connector ELC-24218 METAL JUMPERS:
13 Base Valve Cluster Remote Shift BRK-61862 Eg ﬁo T‘TDO TEEOﬂNOD



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24188
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28295
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJ-2MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24416
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-26970
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-26970
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25447
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28551
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-27004
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28296
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-24103
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24218
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61862

2/CRC

Model 200

Figure 1-9. Frame Assembly



i

BearCat ufs. Model 2002/CRC lllustrated Parts List
Fig Item Description Part No. Qty. Fig Item Description Part No. Qty.
7-9 Frame Assembly RF 7-9 35 Air Tank Assembly Chassis TNK-51993 1
1 Bracket Assembly, Timbren Spring BRK-51484 2 36 1/4” Ball Valve VLV-29195 1
2 Bracket, Triple Return F. Hex Mount BRK-51679 1 1/4” X Close Pipe Nipple FIT-28001 1
3 Bracket, Double Intake Filter Mount BRK-51680 1 37 Battery Box HSG-51560 1
4 Baffle Air Dryer BRK-60948 1 38 Tube X-Member Transmission Mount BRK-60660 1
5 1/4” Ball Valve VLV-29195 1 39 Hex Bolt 5/8"— 11 X 6 1/2" Gr. 8 FAS-28826A 2
1/4” X Close Nipple FIT-28001 1 Lock-Washer 5/8” FAS-28650 2
1/4" Relief Valve VLV-51638 1 Nut Hex 5/8” — 11 Gr. 8 FAS-28505A 2
6 Right-Hand & Left-Hand Stanchion Plate BRK-51481 2 40 Hex Bolt 5/8" — 11 X 7" Gr. 8 FAS-28785A 3
7 Channel Frame (W/Holes) HSG-51486 (-3) 1 Lock-Washer 5/8” FAS-28650 3
8 Gusset, Frame/Tube X-member BRK-61043 2 Nut Hex 5/8" — 11 Gr. 8 FAS-28505A 3
9 Panel Assembly, Manifold, Tow Bar/Glad Hand HSG-61059 1 41 Plate, Conveyor to Frame Mount HSG-61477 1
10 Manifold Assembly Hitch W/Out Option HSG-61052 1 42 Quick Release Valve VLV-51642 1
Manifold Assembly Hitch With Lift Option HSG-61053 1 43 1/2” Male Jic X 1/4” Male Pipe 8MJ-4MP 1
11 Tow Operate Ball Valve Assembly HSG-51951 1 44 Hex Bushing 3/8” X 1/4” FIT-28342 1
12 Glad Hand Connector ELC-22375 2 45 1/2” X Close Pipe Nipple FIT-28001 1
1/2” M.P. X 3/4” Bulk Head X 1/2” M.P. Connector 8MP-12BH-8MP 2 46 45# Fixed Regulator VLV-26201 1
13 Socket 7-Cond. Pre-wired/Cord Assembly ELC-60836 1 47 Soc. Hd. Pipe Plug 1/8” FIT-28296 3
14 Master/Cylinder Air/Hyd. JD & SP/Dana Brakes PTM-51644 1 48 90° 1/2" Male Jic X 1/4” Male Pipe 90D8MJ-4MP 1
15 Spherical Bearing Retainer HSG-51513 2 49 90° 1/2" Male Jic X 1/2" Male Pipe 90D8MJ-8MP 1
Spherical Bearing PTM-51517 1 50 Bracket, Primary Fuel Filter BRK-60615 1
16 Gusset, Cross member W/3" Hole BRK-20234 2
17 90° 1/2” Male Jic X 1/2" Male Pipe 90D8MJ-8MP 2
18 90° 1/4” Male Jic X 1/4” Male Pipe 90Dd4MJ-4MP 1
19 1/2" Male Jic X 1/4” Male Pipe 8MJ-4MP 1
20 0-160 PSI Pressure Gauge MTR-50665 1
21 80# Fixed Regulator VLV-26199 1
22 60 PSI Air Regulator MTR-25225 1
23 1/2" 90° Pipe Elbow FIT-28206 1
1/4” X Close Pipe Nipple FIT-28001 1
24 Gusset, Truck Frame BRK-20235 6
25 Front Engine Mount HSG-51472 1
26 Channel Frame (No Holes) HSG-51486 (-1) 1
27 Stiffener, Frame (Cross Member) BRK-61485 1
28 Support Tube Chip Box Hooks BRK-60925 1
29 Hook, Left-Hand Chip Box Hook Plate Assembly BRK-51471 1
30 Hook Right-Hand Chip Box Hook Plate Assembly BRK-51472 1
31 Bracket Sway-Bar (Right-Hand & Left-Hand) BRK-51485 2
32 Frame Rail Left-Hand HSG-61481 1
33 Frame Rail Right-Hand HSG-61480 1
34 Spacer Air Storage Tank BRK-51573 2


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51484
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51679
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51680
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60948
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29195
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51638
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51481
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51486%20(-3)
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61043
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61059
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61052
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61053
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51951
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-22375
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MP-12BH-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60836
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51644
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51513
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51517
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-20234
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90Dd4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-50665
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-26199
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-25225
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28206
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-20235
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51472
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51486
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61485
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60925
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51471
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51472
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51485
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61481
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61480
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51573
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=TNK-51993
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29195
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51560
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60660
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28826A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28650
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28505A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28785A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28650
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28505A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61477
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51642
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28342
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-26201
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28296
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60615

2y

BearCat ufs. Model 2002/CRC lllustrated Parts List
Figure 1-10. Wish Bone Assembly
Fig Item Description Part No. Qty.
7-10 Wish Bone Assembly RF
1 Spicer/Dana Drive Axle PTM-61465 1
2 Spicer/Dana Left-Hand Top Axle Plate BRK-61459 1
3 Spicer/Dana Right-Hand Top Axle BRK-61461 1
4 Spherical Bearing Spacer PIP-51518 2
5 Nut 1 1/2” — 12 Esan (Nylon) Lock FAS-28593 1
6 Hex Bolt 1 1/2" — 12 X 8" Gr. 8 FAS-28999A 1
7 Spicer/Dana Channel A-Frame Axle HSG-61464 2
8 Spicer/Dana Axle Bottom Left-Hand Plate BRK-61463 1
9 Spicer/Dana Spacer Wish Bone Axle BRK-61458 8
10 Spicer/Dana Axle Bottom Right-Hand Plate BRK-61463 1
11 Hex Bolt 3/4" — 16 X 10 1/2" Gr. 8 FAS-28959A 8
12 Washer SAE Flat 3/4” Gr. 8 FAS-28624 16
13 Nut High Hex 3/4” — 16 Gr. 8 FAS-28614A 8
14 Hex Bolt 1/2" — 13 X 1 1/2" Gr. 8 FAS-28762A 24
Lock-Washer 1/2” Gr. 8 FAS-28649A 24
Nut Hex 1/2" — 13 Gr. 8 FAS-28504A 24



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-61465
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61459
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61461
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51518
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28593
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28999A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61464
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61463
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61458
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61463
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28959A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28624
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28614A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28762A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28649A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28504A

2y

BearCat ;d’fg.

Model BC501/CRC Illustrated Parts List
Figure 1-11. Spherical Bearing

Fig Item Description Part No. Qty.
7-11 Spherical Bearing RF

1 Nut Hex 3/8" — 16 FAS-28538 4

2 1/4” Grease Zerk .250-28M-2 1

3 Spherical Bearing PTM-51517 1

4 Spherical Bearing Retainer HSG-51513 2

5 Hex Bolt 3/8" — 16 X 2 1/2” 4

FAS-28736



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28538
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=.250-28M-2
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51517
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51513
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28736

2y

BearCat ufs. Model 2002/CRC lllustrated Parts List
Figure 1-12. Manifold Return W/Fittings

Fig Item Description Part No. Qty.
7-12 Manifold Return W/Fittings RF

1 90° 1/2" Male O-Ring X 1/2” Male Jic 90D8MB-8MJ 3

2 1/4” Female Pipe X 1/2” Male O-Ring 4FP-8MB 1

3 Fan Switch, Oil Cooler 150° ELC-51660 1

4 90° 3/4” Male O-Ring X 3/4” Male Jic 90D12MB-12MJ 2

5 Manifold Return Chipper MSC-51591 1

6 Plug 3/4” Male O-Ring P12MB 3

7 Cap 1/4”" Female Jic CAF) 1

8 1/4” Male O-Ring X 1/4” Male Jic 4AMB-4MJ 1

9 Bushing 3/4” Male O-Ring X 1/4” Female O-Ring 12MB-4FB 1

10 1 1/4” Male O-Ring X 1 1/4” Male Jic 20MB-20MJ 1

11 90° 1/4” Male O-Ring X 1/4” Male Jic 90D4MB-4MJ 3

12 Plug 1/4” Male O-Ring P4AMB 1

13 Plug 1/2” Male O-Ring PSMB 3

1
Sty N A :;r;) @ © a
o
i o [0

]

12 11


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4FP-8MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51660
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D12MB-12MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51591
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=P12MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C4FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=12MB-4FB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=20MB-20MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=P4MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=P8MB

2y

BearCat wyg. Model BC501/CRC lllustrated Parts List
Figure 1-13. Panel Manifold, Glad Hand and Socket Assembly
Fig Item Description Part No. Qty.
7-13 Panel Manifold, Glad Hand and Socket Assembly RF
1 Soc. Hd. Bolt 5/16” — 18 X 3" FAS-25483 2
2 Hitch Manifold (W/Fittings Only) HSG-61500 1
3 Bracket, Hitch Manifold, Tow Bar Glad Hand BRK-61048 1
4 Nut Hex 5/16” — 18 FAS-28501 2
Lock-Washer 5/16” FAS-28646 2
5 Soc. Hd. Screw 10 — 24 X 3/8” FAS-25451 2
6 Hex Bolt 1/4” - 20 X 1” FAS-28702 2
Flat Washer 1/4” FAS-28632 2
Lock-Washer 1/4” FAS-28645 2
Nut Hex 1/4” — 20 FAS-28500 2
7 Socket 7-Pole Trailer Conn. ELC-24245 1
Socket Boot ELC-24247 1
8 Glad Hand ELC-22375 2
9 1/2" Male Pipe X 3/4” Bulk Head X 1/2” Male Pipe 8MP-12BH-8MP 2
10 1/2" Male Jic X 1/4” Male Pipe 8MJ-4MP 1
11 Cable 7-Cond. Stranded Trailer Cable ELC-24058 10’
12 1/4” Male Jic X 1/4” Male Pipe 4MJ-4MP 1
13 Valve S/S 3-Way Ball Valve VLV-29216 1
14 Bushing Hex 1/2" X 1/4” FIT-28344 3
15 90° 1/4” Male Jic X 1/4” Male Pipe 90D4AMJ-4MP 3



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25483
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61500
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61048
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28501
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28646
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25451
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28702
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28632
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28645
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28500
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24245
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24247
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-22375
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MP-12BH-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24058
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29216
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28344
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP

i

BearCat ;el’fg.

Model 2002/CRC Illustrated Parts List
Figure 1-14. Conveyor Assembly Left-Hand and Right-Hand
Fig Item Description Part No. Qty.
7-14 Conveyor Assembly Left-Hand and Right-Hand RF
1 ;?gﬁt-_ldgfdeanng Adjustment Assembly Left-Hand & MCH-51965 4
2 Washer 2" O.D. X1 1/2" I.D. FAS-60739 4
3 Adjustment Screw Bearing FAS-51979 4
4 Adjustment Nut FAS-51966 4 LR
5 Adjustment Screw Take-Up Bearing MCH-51403 4
6 Chipper Tail Pulley Assembly PTM-51417 2 L o 8
7 Take-Up Bearing HSG-61424 4 i i
8 Rail Front #2 Left Conveyor HSG-61434 1 - r ‘“HH P )
Rail Front #4 Right Conveyor GRD-61704 1 \ "‘aﬁ_\ - ___f.f' i Y
9 Cat Walk “97” Chipper MCH-51402 2 i
10 Deep Troughing Roller Assembly BRK-51930 10 F : f___,a-""ﬂf
11 Conveyor Spacer PTM-51413 4 e
12 Return Roller Assembly HSG-61417 8 L i+
13 Rail Rear #2 Left Conveyor (1-Pc) HSG-61419 1 = ik
Rail Rear #4 Right conveyor (1-Pc) HSG-61416 1 —— =" i
14 Rail Rear #1 Left Conveyor (1-Pc) HSG-61418 1 o = gy %
Rail Rear #2 Right Conveyor (1-Pc) BRK-51407 1 ,;Iﬂ‘"’- . :
15 Bracket Return Roller MCH-51412 16 2 s
16 Stub Shaft BRK-51462 16 3
17 Attach Plate (W/Shims) BRK-61611 2
18 Bracket Diverter Plate Holder HSG-61425 4
19 Rail Front #1 Left Conveyor HSG-61435 1
Rail Front #3 Right Conveyor HSG-61601 1
20 Conveyor Assembly Left-Hand HSG-61602 1
Conveyor Assembly Right-Hand PTM-51967 1



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51965
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60739
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51979
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51966
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51403
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51417
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61424
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61434
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-61704
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51402
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51930
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51413
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61417
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61419
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61416
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61418
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51407
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51412
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51462
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61611
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61425
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61435
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61601
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61602
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51967

i

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Figure 1-15. Tube/Steering Assembly
Fig Item Description Part No. Qty.
7-15 Tube/Steering Assembly RF
Platform Support/Forward Tube Assembly BRK-60673 1
Steering Shuttle Valve VLV-51605 1
Hex Bolt 1/4" — 20 X 2 1/4” FAS-28707 2
Lock-Washer 1/4” FAS-28645 2
3 Manifold, Steering MSC-60995 1
4 Soc. Hd. Cap Screw 5/16” — 18 X 3 1/2" FAS-25493 2
Flat Washer 5/16” FAS-28646 2
Nut Hex 5/16” — 18 FAS-28501 2
Lock-Washer 5/16" FAS-28646 2
5 Junction Panel, Pre-Wired Assembly ELC-60931 1
6 Steering Wheel Cap MCH-51610 2
7 Steering Wheel Nut FAS-51611 2
8 Steering Wheel MCH-51609 2
9 1/4” Male O-Ring X 1/4” Male Jic 4MB-4 M) 4
Cap 1/4” Female Jic C4F) 4
10 90° 1/4” Male O-Ring X 1/4” Male Jic 90D4MB-4Mj 1
11 3/8” Male O-Ring X 1/4” Male Jic 6MB-4Mj 2
12 1/2” Male O-Ring X 1/2” Male Jic 8MB-8MJ 8
13 90° 1/2" Male O-Ring X 1/2” Male Jic 90D8MB-8MJ 4
14 90° 1/4” Male O-Ring X 1/4” Male Jic 90D4MB-4 M) 2
15 1/2” Male O-Ring X 1/2” Male Jic 8MB-8MJ 6
16 Inlet Check Valve VLV-51606 2
17 Valve Steering VLV-51607 2
18 Steering Column 30" MCH-51608 2
19 Clamp Muffler 1 1/2” FAS-29362 2


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60673
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51605
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28707
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28645
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-60995
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25493
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28646
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28501
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28646
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60931
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51610
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51611
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51609
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C4FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MB-4Mj
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=6MB-4Mj
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51606
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51607
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51608
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-29362

i

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Figure 1-16. Junction Box
Fig Item Description Part No. Qty.
7-16 Junction Box RF
1 Latch T-Handle FAS-24387 1
2 Screw Machine Rd. Hd. 10 — 32 X 3/4” FAS-25834 7
Nut Hex 10-32 FAS-28554 7
3 Breaker 15 Amp ELC-24289 1
4 Flasher Heavy Duty 2-Terminal ELC-101889 1
5 Clip, Flasher BRK-51850 1
6 Bracket Latch T-Handle FAS-24387A 1
7 Junction Panel Assembly HSG-51848 1
8 Relay 30 Amp ELC-50612 2
9 50 Amp Current Breaker ELC-24184 1
10 10 Lug Connector Cinch ELC-24188 1
11 Cinch Connector 6 Lug ELC-24190 1
12 Screw Machine Rd. Hd. 8 — 32 X 3/4” FAS-25814 6
Nut Hex 8 — 32 FAS-28552 6
13 Connector 20 Lug Barrier Strip ELC-24220 1


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-24387
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25834
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28554
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24289
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-101889
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51850
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-24387A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51848
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50612
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24184
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24188
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24190
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25814
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28552
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24220

10

A o
Y /// / - /
N -

W
WA T
TR
LR
L
AR
A
o
AR
ST
AR
444%%%%¢f,
L
R
4@@@@@!@4@¢@@m

R
N
LR
R
AN
R
TR

/
\
\

A
.

N
R

4///// \
DRRRRA

N \
NN
A

W
.

DARRRY
R
A

DR
W

A
\

\
N
{ R
A R

W W

N

L
/

W
Y

R
R
RN
Y
L

VAR
DR
Y

/%@

Model BC501/CRC

>
s}
=
o)
(72}
%)
<
S
9
o
o
@)
O
N~
-
—
o)
S
S
=y
T

WW1344882888888821 T N N
. QX F oo N OOl O LD N WD O A I[N O < N ] — o))
o 371634303403347010M —
> QA 5o o Y O ;N Y Y S K oM R —_
L

a o) oo| oo oo| —i| co| c0| o] 0| o ©| ©f < | S | T o))

T B I I I I I I I X I I I o\ B = BN B~ I
© MGSSSSCSSSSSSSS_I_CT_MCS
[al FZI <A< o 2 of § <
ol ool wol vl o] o] wl o] wof wf wf we] ws] ] o] Wl | W [

o
o
>
2 7
e &
- I=
r > =
9 I =
® S = =
e, o @ o
= O 2 2
c 2 = = o o
o 4+ < o o o Qo
) S 2 5 [ T © )
2 ~ = < = Q = o
— N = = O
o x 2 S s Y3 s _
[ X = C = ”_ o”_ W
o] 2 & s [SE z — mUul < ©
o o V< - — - S 5}
> 2 F o x 9 x x X5 oX xetzZ
o = C - [8) o © ~
EFo=9,. 352. 9298, 9252835 570 o
= = c < N ~ - £ ~ - Q
v F M 35 NN I S © ) o c = C
P ogo. 9 2 a ' & ! T goFgws &Ec 5
<=0 58 0% 52%0500=52=cd0
rrorlhl.Uth”_oohndCan W
28:25838258S8 58532233y
O O = O © L o o ©O o O 945 5 4 J O
9] o
@@b@BWLEBWKHBWHLl$%1%M1@
e! X = o € X =2 6 2 X 2 2 2, o g € o © 3z o
= = S = 0 8 5 g ®© 8 § 5 0 8 5 N2 0 o0 ¥ @ =
OO0 x OIoLZU IL JIZILZ2Z4o00awm o0 400
e o o « N ™ <
< N < ToRNe) ~ o o g d N9

BearCat ;d’fg.
Fig
7-17


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51938
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-21974
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-29418
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28767
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28636
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28540
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51939
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28705
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28632
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28645
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28500
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28731
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28634
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28647
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-24476
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-24704
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60312
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-24705
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C4FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-29419

2y

BearCat ;d’fg.

Model 2002/CRC

Illustrated Parts List

START UP VALVE ASS'Y
(LOCATED ON TOP HYDRAULIC TANK)

Figure 1-18. Pedestal and Control Box

35

!51?-\\\

T
_HGFIUQGQDUGDUB'QFHUU-

. 5
S
)
N
\\\\
N
\:\ ‘\
N 2
N R
NS
N2 N
NS A\ i
‘\ A\ H
\\ \\‘ !
\ Wl
\ i
1 1
I ]
N
/ H ! AT
Il (i

A | ¥ ey
e



i

BearCat ufs. Model 2002/CRC lllustrated Parts List
Fig Item Description Part No. Qty. Fig Item Description Part No. Qty.
7-18 Pedestal and Control Box RF 7-18 40 Switch On/Off Two Pole Switch Bar Master ELC-24267 1
1 Modified 3/8” Ball Valve W/Mounting Tabs VLV-60989 1 41 Ignition Switch ELC-51667 1
2 Mounting Bracket Start-Up Valve BRK-60985 1 42 Control Box Weldment HSG-51520 1
3 Clevis & Pin Start Cable 5/16” Hole 2 1/4” Long FAS-60981 1 43 Gauge Hyd. Oil Temperature 250° MTR-51647 1
4 Start Cable Assembly Push/Pull 14’ PTM-60980 1 44 Gauge Air Pressure 150 PSI MTR-51646 1
5 Clamp Start Cable .218” Holes/1" Centers FAS-60982 1 45 Light Warning Red ELC-60307 4
6 Mounting Bracket Start-Up Valve BRK-60985 1 46 Push Button Switch ELC-24271 1
7 Roll Pin 3/16”" X 1" FAS-27172 1 47 Gauge Fuel Level MTR-51662 1
8 Oil Cooler Spring Heavy FAS-29419 1 48 Switch Foot Modified ELC-51831 1
9 Latch Pin 51526-1 1 49 90° 1/8” Push Lock X 10 — 32 Thread 90D2PL-10-32M 1
10 Cable Assembly Throttle PTM-51634 1 50 Valve PP3 Brake Control VLV-51640 1
11 Clevis & Pin Start Cable 5/16” Hole 2 1/4” FAS-60981 1 51 Modified (90D4MJ-2MP) Air Supply (Gauge) FIT-51998 1
12 105-12G 12" Braided Ground Strap ELC-24011 1 52 90° 1/4” Male Jic X 1/8” Male Pipe 90D4MJ-2MP 1
13 Clevis & Pin Start Cable 5/16” Hole X 2 1/4” FAS-60981 1 53 Foot Pedal Brake Valve BRK-51240 1
14 Control Positive Lock MCH-51633 1 54 Pedestal Assembly HSG-51526 1
15 Start Cable Assembly Push/Pull 14’ PTM-60980 1 55 Cinch Connector 20 Gang ELC-24220 2
16 Break Away Switch ELC-24281 1 56 Cinch Connector 10 Gang ELC-24188 1
17 Switch SP1DT On/Off/On ELC-24272 1 57 Cinch Connector 6 Gang ELC-24190 1
18 Gauge Oil Pressure 80 PSI MTR-51669 1 58 Switch Relay 12 Volt DC ELC-81004 1
19 Clamp, Start Cable .218” Hole, 1" Center FAS-60982 1 59 Switch Relay Socket 12 Volt DC ELC-81005 1
20 Gauge Water Temperature 250° MTR-51649 1 60 Buzzer Warning (Low Air, High Temp) ELC-60310 1
21 Parking Brake Knob MSC-51829 1 61 Resistor 150 ohms HB1515 ELC-24069 1
22 Gauge Tachometer MTR-51664 1 62 Circuit Breaker 30 Amp 30055 ELC-24290 1
23 Switch SP/DT On/Off/On ELC-24272 1 63 Connector 4-Pin Mic Jack ELC-60630 1
24 Grommet 3/4” X 9/16" I.D. FAS-25389 1
25 Turn Signal Switch ELC-51586 1
26 Switch, SP/DT On/Off/Mom ELC-51748 3
27 Security Box Assembly HSG-51697 1
28 Ear Phone (Headset 40-Channel CB) ELC-60638 1
29 Switch Mom/Off/Mom SP/DT ELC-24274 2
30 Switch Mom/Off/Mom SP/DT ELC-24274 2
31 Fwd/Rev Switch 3-Pole 2 Position W/Hesitation ELC-51747 1
32 Gauge Volt Meter 60 Amps MTR-51663 1
33 Light, Neutral Green ELC-60306 1
34 Chipper CRC Display MTR-51753 1
35 Potentiometer 10-Turn 250 ohms ELC-24288 1
Knob Computer Rate Control ELC-24284 1
36 CB 40 Channel (Radio Only) ELC-60636 1
Optional CB Radio & Head Phone Assembly OPT-60643 1
37 Antenna ELC-60637 1
38 Grommet 3/4” X 9/16 I.D. FAS-25389 1
39 Switch, On/Off SP/ST ELC-24275 3



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-60989
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60985
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60981
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60980
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60982
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60985
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-27172
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-29419
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=51526-1
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51634
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60981
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24011
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60981
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51633
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-60980
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24281
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24272
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-51669
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60982
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-51649
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51829
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-51664
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24272
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25389
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51586
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51748
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51697
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60638
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24274
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24274
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-51747
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-51663
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60306
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-51753
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24288
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24284
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60636
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=OPT-60643
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60637
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25389
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24275
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24267
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-51667
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberHSG-51520
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberMTR-51647
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberMTR-51646
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-60307
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24271
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberMTR-51662
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-51831
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber90D2PL-10-32M
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberVLV-51640
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberFIT-51998
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber90D4MJ-2MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberBRK-51240
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberHSG-51526
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24220
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24188
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24190
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-81004
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-81005
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-60310
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24069
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-24290
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumberELC-60630

2y

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Figure 1-19. Hitch Assembly
Fig Item Description Part No. Qty.
7-19 Hitch Assembly RF
Chipper Hitch Pin BRK-60658 1
Chipper Hitch Cylinder CYL-60651 1
Hex Bolt 5/8" — 11 X 3” FAS-28781A 2
Lock-Washer 5/8” FAS-28650 2
Nut Hex 5/8" — 11 FAS-28505 2
4 Hitch Assembly Cylinder Bracket BRK-51505 2
5 Tee 1/2 Male Jic X 1/2" O-Ring X 1/2” Male Jic T8MJ-8MB-8MJ 2
6 1/2" Female Jic Cap C8FJ 2
7 3/8” Grade 30 Chain (13 Links) MSM-51814 2
8 Hook Support Spring FAS-51807 4
9 Hitch Pin FAS-51506 1
Cotter Pin 1/4” X 2 1/2” FAS-25944 1
10 Pin Assembly Hitch Cylinder FAS-60941 1
Cotter Pin 3/16” X 2" FAS-25935 1
11 Hitch Hook BRK-61501 1
12 Hitch Assembly MCH-51500 1

10


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60658
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-60651
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28781A
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28650
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28505
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-51505
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=T8MJ-8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C8FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-51814
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51807
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-51506
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25944
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60941
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25935
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-61501
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51500

2y

BearCat wuyg. Model BC501/CRC lllustrated Parts List
Figure 1-20. Hitch Lift
Fig Item Description Part No. Qty.
7-20 Hitch Lift RF
1 Mom On/Off/Mom On, One Pole Toggles Switch ELC-24274 1
2 Hitch Raise, Jct Box/ Manifold Wire Loom PIP-51693 1
3 Hitch Hook, Jct Box/Manifold Wire Loom PIP-51694 1
4 Hex Bolt 3/4” — 10 X 3" FAS-28796 1
Nut Lock 3/4” — 10 FAS-28542 1
5 Rec. Hitch Lift 1 1/2” X 10” Cylinder CYL-22300 1
6 90° 1/4” Male Jic X 1/4” Male Pipe 90D4MJ-4MP 2
7 Restrictor Fitting With 1/32” Hole FIT-29980 2
8 Hex Bolt 3/4" - 10 X 2 1/2” FAS-28795 1
Nut Lock 3/4” — 10 FAS-28542
9 Snatch Block Assembly 2
Snatch Block PTM-52053 2
Spacer PTM-53323 2 HITCH HOOK
Nut Inner Spacer 7/8" - 9 FAS-28507 2 HTEHLET (EXTIS swire
Hex Bolt 3/4” — 10 X 3 1/2" FAS-28954 2 MOMRITRY FrOM COIL A" 10
Nut Lock 3/4” - 10 FAS-28542 2 TOP OF swiTeh
10 Sling Cable Assembly PTM-53333 1 O e or oW cH
11 Spring Assembly MCH-51816 1 1
12 Hex Bolt 3/4" — 10 X 3" FAS-28796 1 FOM COIL A" TO
Nut Lock 3/4” — 10 FAS-28542 1 -
13 Flat Washer 3/4" FAS-28638 4 aoviowor swircw
14 Nut Hex 7/8”" — 9 (Spacer) FAS-28507 1
Nut Jam 7/8” — 9 (Spacer) FAS-28519 1
15 Hitch Raise (146") Hose Assembly PIP-51762 1
16 Hitch Raise (156") Hose Assembly PIP-51760 1
17 Manifold Assembly Hitch W/Lift Option HSG-61500 1
18 Connector Cord 1/2” (Strain Relief) ELC-24420 2
19 Directional Control Valve (Float Center) 1

VLV-51624

PRESSURE LINE

V01885


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24274
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51693
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51694
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28796
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-22300
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-29980
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28795
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-52053
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-53323
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28507
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28954
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-53333
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-51816
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28796
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28638
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28507
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28519
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51762
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51760
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-61500
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24420
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51624

2y

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Figure 1-21. Hitch Manifold W/Out Lift Option

Fig Item Description Part No. Qty.
7-21 Hitch Manifold W/Out Lift Option RF

1 Soc. Hd. Cap Screw 10 — 24 X 2 3/4" FAS-25459 4

2 Valve Sol. Dir. Control Float Center VLV-51624 1

3 Double Check Stack-Up Valve VLV-51920 1

4 Soc. Hd. Cap Screw 10 — 24 X 1/2” FAS-25450 4

5 Cover Hyd. Manifold Closed Center HSG-27355 1

6 Manifold 2-Station Parallel MSC-51621 1

7 90° 1/2" Male O-Ring X 1/2" Male Jic 90D8MB-8M)J 2

8 Plug 1/2” Male O-Ring P8MB 4

9 1/2” Male O-Ring X 1/2” Male Jic 2

8MB-8MJ

Vot E9E


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25459
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51624
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51920
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25450
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-27355
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51621
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=P8MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-8MJ

2y

BearCat wuyg. Model BC501/CRC lllustrated Parts List
Figure 1-22. Hitch Manifold W/Lift Option

Fig Item Description Part No. Qty.
7-22 Hitch Manifold W/Lift Option RF

1 Soc. Hd. Cap Screw 10 — 24 X 2 3/4" FAS-25459 8

2 Valve Sol. Dir. Control Float Center VLV-51624 2

3 Double Check Stack-Up Valve VLV-51920 2

4 Manifold 2-Station Parallel MSC-51621 1

5 90° 1/2” Male O-Ring X 1/2” Male Jic 90D8MB-8MJ 2

6 Plug 1/2” Male O-Ring P8MB 2

7 1/2" Male O-Ring X 1/4” Male Jic 8MB-4MJ 2

8 1/2" Male O-Ring X 1/2” Male Jic 8MB-8MJ 2

WO1ee7


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25459
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51624
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51920
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51621
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=P8MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-8MJ

2y

BearCat ;d’fg.

Model 2002/CRC Illustrated Parts List

Fig Item Description Part No. Qty.
7-23 Diverter Option RF
. 1 90° 3/4” Male O-Ring X 1/2" Male Jic 90D12MB-8MJ 1
an LH. 2 Hose Assembly, Return, Diverter Option PIP-51739 1
[\ [\, GROUND ONE 3 Hose Assembly Pressure Diverter Option PIP-51740 1
‘é‘ggi ';%?L“"AND 4 Manifold Assembly HSG-60610 1
= _{ véﬂg\&#gﬁgsHER 5 Hose Assembly Right-Hand Diverter (Short 39”) PIP-51741 1
Tlo o | fo o 6 Hose Assembly Right-Hand Diverter (Long 40”) PIP-51742 1
q < < 5 7 Hose Assembly Left-Hand Diverter (12”) PIP-51745 1
o o 8 Hose Assembly Left-Hand Diverter (12”) PIP-51746 1
_ T T 9 1" Male O-Ring X 1" Male Jic 16MB-16MJ 1
11 ul’.; 9 - ﬁ i 10 114" Male O-Ring X 1/4” Male Jic 4AMB-4M) 1
. 1) Cap 1/4” Female Jic C4F) 1
A B"PORT | = ! ! 11 1" Male O-Ring X 1/2" Female O-Ring 16IVIB-8FB 1
(A)(E)RfEEROW BBFL‘Z';V:E’)(A) 1/2” Male O-Ring X 1/2” Male Jic 8MB-8MJ 1
%E? 19 12 Manifold Pressure MSC-51598 1
L / 20 13 1/2" Male O-Ring X 1/2” Male O-Ring Union SI\GB.SMB 2
PORT vyLv 1/§m j/ union
PORT 14 Valve Belt Hyd. Sol. Valve VLV-51618 2
28 29 15 90° 3/4” Male O-Ring X 3/4” Male Jic 90D12MB-12MJ 2
2 L/ 16 4-Port Lockout Valve VLV-22333 2
RH. " 2 17 Hose Assembly Right-Hand Valve (Long 41”) PIP-51743 1
. BR 18 Hose Assembly Right-Hand Valve (Short 31") PIP-51744 1
02 o GR 19 Hose Assembly Left-Hand Valve (Short 317) PIP-51743 1
20 Hose Assembly Left-Hand Valve (Long 41”) PIP-51744 1
21 2” 3-Ply Rubber Diverter Cushion MSC-50780 4
o Flat Washer SAE 5/8” FAS-28625 4
Nut Hex Lock 5/8”" — 18 FAS-28601 2
22 Cylinder Chipper Conv. Diverter 16” Stroke CYL-50671 2
23 Hex Bolt 3/4" — 10 X 2" FAS-28794 2
Nut Lock 3/4” — 10 FAS-28542 2
| \ 24 Deflector Assembly Conveyor GRD-60618 2
25 25 90° 1/4” Male Jic X 1/4” Male Pipe 90D4MJ-4MP 4
26 Restrictor Fitting With 1/32” Hole FIT-29980 2
27 1/4” UHMW 27" X 27" PLS-60618 4
1/4” — 20 X 1” Phil. Flat Hd. Type F Cap Screw FAS-25898 20
vote Flat Washer 3/8” FAS-28634 20
28 Mom On/Off/Mom On 1-Pole Toggle Switch ELC-24274 2
29 14 Gauge Wire Tail-Light 4-Cond. ELC-24326 12’


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D12MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51739
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51740\
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-60610
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51741
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51742
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51745
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51746
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=16MB-16MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C4FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=16MB-8FB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51598
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51618
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D12MB-12MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-22333
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51743
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51744
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51743
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-51744
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-50780
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28625
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28601
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-50671
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28794
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-60618
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-29980
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PLS-60618
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25898
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28634
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24274
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24326

i

BearCat wuyg. Model 2002/CRC lllustrated Parts List
Fig Item Description Part No. Qty.
7-24 Chip Box 6 in. Mouth RF

1 Deflector GRD-50588 2
2 Chip Box Ext. 6" Mouth Weldment HSG-50616 2
3 Grizzly Ext. Chip Box GRD-60531 2
4 Main Chip Box 6” Mouth Weldment HSG-50730 1
5 Outer Grizzly GRD-60537 2
6 Inner Grizzly GRD-60530 2
7 Air Tank Assembly TNK-50635 1
8 1/4” X Close Pipe Nipple FIT-28001 1
9 1/4” Ball Valve VLV-29200 1
10 12” Ground Strap ELC-24011 1
11 Gear Box Guard BRK-50840 1
12 Diaphragm Level Switch 0.031" Thick MSC-50831 2
Level Control High Temp. Micro Switch ELC-50915 2
13 Proximity Switch Assembly Right-Hand or Left-Hand MTR-50934 2
14 Proximity Switch ELC-50811 2
15 Rubber Edger (6” X 8 1/4”) RNG-51820 2
16 1/8" Grease Zerk 2MP-Z 48
17 Air Cylinder Gates CYL-50703 16
18 Hex Bolt 3/4” — 10 X 3 1/2” FAS-28954 16
Nut Hex 3/4” — 10 FAS-28506 16
19 Hex Bolt 1/2” — 20 X 1 1/4” FAS-28911 20
Flat Washer 1/2” FAS-28636 20
20 Bushing Gate FIT-50738 20
21 Ext. Switch Box Assembly HSG-51574 2
Weather Tite Cover HSG-51572 2
Plate Switch HSG-51569 2
Switch Mom-On-Off-Mom-On ELC-24274 2
Weather Tite Electrical Box HSG-51571 2
22 90° 1/4” Male Jic X 1/4” Male Pipe 90D4MJ-4MP 20
23 90° 3/4” Male Jic X 3/4" Male Pipe 90D12MJ-12MP 1
24 1/4” X Close Pipe Nipple FIT-28001 3
Hex Pipe Bushing 1/2” X 1/4” FIT-28344 1
1/2" Male Jic X 1/2" Male Pipe 8MJ-8MP 1
Tee Pipe 1/2” FIT-28253 1
1/2” Ball Valve VLV-29214 1
1/4” X 1/4” FP Female Quick Disconnect FIT-50884 1
25 Strut Gear Box BRK-50693 2
26 Hydraulic Motor PMP-50619 1
27 Retainer Gear Box BRK-50694 1


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-50588
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-50616
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-60531
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-50730
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-60537
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=GRD-60530
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=TNK-50635
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29200
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24011
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50840
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-50831
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50915
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-50934
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50811
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-51820
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=2MP-Z
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-50703
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28954
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28506
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28911
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28636
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-50738
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51574
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51572
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51569
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24274
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51571
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D12MJ-12MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28344
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28253
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29214
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-50884
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50693
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PMP-50619
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50694

7-24

i

BearCat ;d’fg.

28
29
30
31
32
33
34

35
36
37

38
39
40
41
42
43
44
45
46
47
48
49
50
51

Cable Assembly (not used on late model)
Vibration Isolator

Valve Box Assembly

Ext. Gate Assembly 12"

Ext. Gate Assembly 6”

Hex Bolt Full Thread 5/8" - 11 X 4”
Bearing Cam Roller

Roll Pin 3/8” X 1 1/2" SIS

Camshaft Main

12" Gate Assembly

Gate Pad UHMW 12" Standard

Gate Pad Teflon 12"

Cylinder Chip Box Ext. 2 1/2” X 37"

Rod Extension Lock

Clamp Cable Drive Housing (not used on late model)
Speedo Drive Retainer Bushing

Gear Box Assembly Cam Shaft

Seal Vertical Chip Box End Wiper 16”
Clamp, Vertical Chip Box 16"

Seal Vertical Chip Box End Wiper 28"
Clamp Vertical Chip Box 24"

Clamp Horizontal Chip Box 36”

Seal Horizontal Chip Box Gate Seal 112 3/4”
Vibrator

Pin Tilt Cylinder Clevis (Long)

Panel End Bolt — On 6” Mouth Ext. Box

PTM-50861
BRK-50633
HSG-60568
MCH-50704
MCH-50804
FAS-50708

MCH-100098

FAS-100097
MCH-50772
MCH-50702
MSM-60483
MSM-60490
CYL-50701
BRK-50692
BRK-50698
BRK-50623
PTM-50620
RNG-50668
BRK-50745
RNG-50669
BRK-50744
BRK-50743
RNG-50670
PTM-50839
BRK-50673
HSG-60638

e

N NN PFP WEDSDRDN R P R N

Model BC501/CRC

Figure 1-24 (Sheet 1). Chip Box 6 in. Mouth

Illustrated Parts List


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50861
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50633
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-60568
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-50704
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-50804
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-50708
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-100098
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-100097
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-50772
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-50702
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-60483
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-60490
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-50701
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50692
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50698
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50623
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50620
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-50668
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50745
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-50669
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50744
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50743
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-50670
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50839
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50673
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-60638

2y

BearCat wyg. Model 2002/CRC lllustrated Parts List
Fig Item Description Part No. Qty.
7-25 Extension Gate Assembly RF

1 Hex Bolt 3/8” - 16 X 3/47 FAS-28730 2 Figure 1-25. Extension Gate Assembly
Nut Lock 3/8”" — 16 FAS-28538 2
2 Clamp Plate 12" Ext. Gate BRK-50598 1
Clamp Plate 6” Ext. Gate BRK-50931 1
3 Seal, Horizontal 12” Ext. Gate RNG-50598 1
Seal, Horizontal 6" Ext. Gate RNG-50930 1
4 Hex Bolt 3/8" — 16 X 1" FAS-28731 2
5 Clamp Ext. Gate FAS-100062 2
6 Spacer Clamp Ext. Gate BRK-50597 2
7 Cylinder Assembly CYL-50920 1
8 Hex Bolt 5/16” — 18 X 1 3/4” FAS-28719 4
Flat Washer 5/16” FAS-28646 4
Nut Hex 5/16” — 18 FAS-28501 4
9 Gate Pad UHMW 12" Standard MSM-60483 1
Gate Pad Teflon 12" MSM-60490 1
Gate Pad UHMW 6" Standard MSM-60484 1
Gate Pad Teflon 6” MSM-6091 1
10 Screw Flat Hd. Phillips Type F blunt Point FAS-25898 6
11 Flat Washer 3/8” FAS-28634 6
12 Hex Bolt 3/4" — 10 X 5 1/2” FAS-28798 1
Nut Lock 3/4” — 10 FAS-28542 1
13 Nut Hex 7/16” — 14 FAS-28503 2
Lock-Washer 7/16" FAS-28648 2
14 12” Gate Assembly MCH-50702 1
6” Gate Assembly MCH-50802 1
15 Bearing Cam Roller MCH-100098 1
Roll Pin 3/8” X 1 1/2" SIS FAS-100097 1
16 Hex Bolt 3/4" - 10 X 3 1/2” FAS-28796 1
Nut Lock 3/4” — 10 FAS-28542 1
17 90° 1/4” Pipe Street Elbow FIT-28236 2
18 1/4” Male Quick Disconnect FIT-50883 2
19 Actuator Assembly 12" Ext. Gate BRK-50703 1
Bracket Ext. Gate 6" BRK-50737 2
20 Hex Bolt 1/2" — 20 X 1 1/4” FAS-28911 2
21 Flat Washer 7/16" FAS-28635 2
22 Bushing Gate Cylinder BRK-50738 2
23 Hex Bolt Full Thread 5/8” — 11 X 4” FAS-50708 1


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28730
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28538
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50598
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50931
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-50598
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-50930
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28731
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-100062
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50597
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-50920
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28719
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28646
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28501
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-60483
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-60490
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-60484
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSM-6091
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25898
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28634
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28798
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28503
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28648
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-50702
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-50802
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-100098
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-100097
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28796
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28542
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28236
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-50883
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50703
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50737
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28911
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28635
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50738
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-50708

2y

BearCat wyg. Model 2002/CRC lllustrated Parts List
Figure 1-26. Gear Box Assembly
Fig Item Description Part No. Qty.
7-26 Gear Box Assembly RF
1 Gear Box Housing HSG-50621 1
2 Face Gear Box Housing HSG-50622 1
3 Gear Box Thrust Bearing (Matched Pairs) PTM-50624 2
4 Bearing Gear Box #L.M11949 PTM-50845 1
5 Bearing #11910 Cup PTM-50846 1
6 Bearing Gear Box #48548 PTM-50847 1
7 Bearing #LM48510 Cup PTM-50848 1
i 1
8 ﬁggedo Gear Small 19 Tooth (not used with late PTM-50842
9 Speedo Gear Large 19 Tooth PTM-50843 1
10 Housing Speedo Gear (not used with late Pot) HSG-50844 1
11 Shaft Worm Drive Gear Box PTM-50856 1
12 Helix Angle Worm #WGA-1G For PTM-50850 1
13 Motor Mount Gear Box BRK-50855 1
14 Gear Box Split PTM-50858 1
15 Soc. Hd. Cap Screw 3/8” — 16 X 1 3/4” FAS-25489 4
16 Soc. Hd. Cap Screw 3/8” - 16 X 5 1/2” FAS-25496 2
17 Soc. Hd. Cap Screw 5/16” — 18 X 1” FAS-25480 4
18 Dowel Pin 1/2" I.D. X 3/4” FAS-25353 6
19 80?32(9-3%3&:.@&3)(#23)5 0O.D. X .094" Thick Buna RNG-20974 1
20 3/16" X 3/16" X 2" Key STL-30951 1
21 1/8” Male Grease Zerk 2MP-Z 1
22 Soc. Hd. Set Screw 10 — 24 X 1/2” FAS-25614 2
23 Soc. Hd. Cap Screw 3/8” — 16 X 4" FAS-25499 2

23

20

15


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-50621
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-50622
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50624
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50845
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50846
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50847
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50848
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50842
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50843
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-50844
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50856
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50850
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50855
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-50858
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25489
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25496
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25480
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25353
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=RNG-20974
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=STL-30951
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=2MP-Z
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25614
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25499

i

BearCat wyg. Model 2002/CRC lllustrated Parts List
Fig Item Description Part No. Qty.
7-27 Valve Box Assembly RF

1 Oil Tight Box Enclosure 10" X 8" X 4” HSG-24253 1
2 Valve Box Weldment HSG-60578 1
3 Versa Valve Coil 4-Way Sol. Valve C5/C7 ELC-26970 16
4 20 Gang Barrier Strip ELC-24220 4
5 Hose Clamp #32 (not used on late model) FAS-26085 1
6 Potentiometer Assembly (not used on late model) ELC-50591 1
7 30 Amp Circuit Breaker ELC-24290 1
8 70 Amp Relay ELC-24270 4
9 Plastic Insulator Bind Post ELC-50152 2
Rd. Hd. Brass Machine Screw 10 — 24 X 1 1/2” FAS-25845 1
Brass Flat Washer .445” O.D. FAS-28616 2
Brass Hex Jam Nut FAS-28571 2
10 4-Way Sol. Air Valve Versa C7 VLV-50916 16
11 Din Connector Versa C5/C7 ELC-24416 16
12 Backing Plate BRK-24255 1
13 Plug, 12-Pin Connector Serial System ELC-26230
14 CRC Slave Unit MTR-61761
15 Switch Panel BRK-50573
16 On/Off One Pole Toggle Switch ELC-24275 16
17 On/Off/Mom One Pole toggle Switch ELC-24274 1
18 potenoneter racket sssembly sucsoes7
19 Cable-Pot/Drive Adapter (not used on late model) BRK-50696 1
20 Lid Assembly HSG-50582 1
21 Leveling Switch ELC-50580 1
22 Relay Bracket BRK-60579 1
23 Striker BRK-50706 1
24 12" Ground Strap ELC-24011 1
25 3/4” Male Jic X 1/2" Male Pipe 12MJ-8MP 1
26 Pipe Tee 1/2” FIT-28283 1
27 90° 1/2” Male Jic X 1/2" Male Pipe 90D8MJ-8MP 1
28 Pipe Hex Bushing 1/2" X 3/8” FIT-28345 1
29 Pipe Nipple 3/8” X Close FIT-28002 1
30 1/4” Male Jic X 1/4” Male Pipe AMJ-AMP 32
31 Jumper Hose Assembly MSC-60905 1
32 Air Manifold W/Valves (16-Station) VLV-50916 1
33 Valve Box Spacer BRK-60571 2
34 90° 1/2" Male Jic X 3/8” Male Pipe 90D8MJ-6MP 1
35 Barrier Strip Bracket BRK-60575 1


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-24253
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-60578
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-26970
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24220
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-26085
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50591
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24290
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24270
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50152
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25845
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28616
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-28571
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-50916
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24416
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-24255
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-26230
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-61761
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50573
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24275
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24274
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50697
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50696
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-50582
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-50580
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60579
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-50706
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24011
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=12MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28283
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28345
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28002
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-60905
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-50916
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60571
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-6MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60575

2y

BearCat uyg. Model 2002/CRC lllustrated Parts List
Figure 1-27. Chip Box Hydraulic Manifold Assembly
Fig Item Description Part No. Qty.
7-28 Chip Box Hydraulic Manifold Assembly RF
1 Soc. Hd. Screw 10 — 24 X 2 3/4” FAS-25459 8
2 Soc. Hd. Screw 10 — 24 X 1 1/4” FAS-25453 8
3 Directional Control Valve (Float Center) VLV-51624 4
4 Hydraulic Valve Coil ELC-26980 8 -
5 Pressure Reducing Valve VLV-51929 2 ////
6 Double Pilot Check Valve (Stack-Up) VLV-51920 1 6 g ///%;";:/
7 1/4” Female Jic Cap C4F) 1 é':
8 90° 1/2" Male O-Ring X 1/4” Male Jic 90D8MB-4MJ 1 /"/ - - /;/’,
9 1/2” Male O-Ring Plug P8MB 1
10 4-Station Manifold (Parallel) MSC-22332 1
11 1/2" Male O-Ring X 1/4” Male Jic 8MB-4MJ 8 L H. EXTENSION
12 #4 Restrictor Fitting FIT-51991 3 | HOPPER CHIPBOX
13 #7 Restrictor Fitting FIT-51994 1 A e TILT
14 1/2" Female Jic Swivel X 1/2” Male O-Ring 8FJX-8MB 2
15 Quick Coupler Male FIT-60912 1
16 Quick Coupler Female FIT-60911 1
17 1/2” Male O-Ring X 1/2” Male Jic 8MB-8MJ 2
18 Tee 1/2” Female Jic Swivel X 1/2” Male Jic X 1/2” 2

Male Jic

T8FIX-8MJ-8MJ

37~ CAM MOTOR
L.H. PORT

R H. EXTENSION HOPPER
CYLINDER ROD END PORT

CE™~TILT GYLINDER
: ROD END

Vid i


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25459
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-25453
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51624
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-26980
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51929
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51920
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=C4FJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=P8MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-22332
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51991
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51994
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8FJX-8MB
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-60912
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-60911
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MB-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=T8FJX-8MJ-8MJ

2y

BearCat ufs. Model 2002/CRC lllustrated Parts List
Figure 1-28. Tow Bar Assembly
Fig Item Description Part No. Qty.
7-29 Tow Bar Assembly RF
1 Pintle Eye MSC-51961 1
2 Drop Leg Jack MSC-51960 1
3 Safety Chain Lift Cylinder Shoe BRK-60829 1
4 4" X 20" Stroke Hyd. Cylinder CYL-51962 1
5 Tow Bar Cylinder Top & Bottom Pins BRK-60825 2
6 Bushing Hex 1/2" X 1/4” FIT-28344 1
7 Tee 1/4” Male Jic X 1/4” Male Jic X 1/4” Male Pipe T4MJ-4MJ-4MP 1
8 1/4” Male Jic X 1/4” Male Pipe 4AMJX4AMP 1
9 Elbow Pipe Street 1/2” FIT-28238 1
10 Bushing Hex 1/2" X 1/4” FIT-28344 1
11 Nipple 1/4” X Close Sch. 80 FIT-28001 1
12 Lock Out Valve VLV-22319 1
13 90° 1/4" Male Jic X 1/4” Male Pipe 90D4MJ-4MP 1 18
14 Hyd. Supply Line Assembly PIP-60844 1 /_,
15 3/8” Male O-Ring X 1/4” Male Jic 6MB-4MJ 2 </ <-/'_, 3,04
16 Quick Disconnect Male HP 1/4” X 6 Mor FIT-29632 2 \\\f\\
17 Wheel & Tire Assembly MSC-80087 2 -
Rim Assembly White Rim 16.5 X 6.75 Spoked 8-6.5 MSC-80126 2
Tire 950-16.5 10 Ply Radial MSC-80127-T 2
18 2" Tow Bar Chipper Pin BRK-60823 2
Clip Click Pin Spring Loaded FAS-60821 2
19 Spindle Assembly BRK-60832 2
20 Hub Assembly PTM-51964 2
21 Air Supply Line Assembly PIP-60842 2
22 Glad Hands ELC-22375 2
23 Trailer Cord Assembly Chipper Tow Bar ELC-60840 2
24 Plug Trailer 7 Cond. ELC-24246 2
25 Hydraulic Cylinder Shoe BRK-60787 1 3
26 Safety Chain Tow Bar BRK-60828 2 5
27 Swing Away Hitch Assembly MCH-60796 1

e7



http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51961
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51960
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60829
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=CYL-51962
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60825
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28344
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=T4MJ-4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJX4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28238
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28344
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-22319
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-60844
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=6MB-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-29632
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-80087
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-80126
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-80127-T
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60823
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FAS-60821
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60832
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51964
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PIP-60842
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-22375
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60840
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-24246
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60787
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=BRK-60828
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-60796

2y

BearCat ay. Model 2002/CRC lllustrated Parts List

Figure 1-29. Heat Exchanger

FAT # PAT #

LA7R. 580 5,038,470 OTHER PAT PEND
LBE1,170 5,042,572 INTERNATIOKAL EBaAT PEND

| 4
4

INLET TUBE \

TaHK BEACKET _/

{ WELDED TO TANK)

CONNECT i O FLANGE
+ FLANGE GASKET
HEADEE

o
N
_-

| —- OUTLET TUHE -
A CONNECTION ——

P T T YL W

Wa P PNy T ]

At

. : CORF TANKE ———

YETWEKN HEADER &
| © CONNFECTTON

3
-

3

pad]

e |

L_

! CE"IFE*I[I:'_‘.;J:;I‘G[EDH FLANGE I WEOGE BETWEEM FLALKGE WYEOGE TO FORCE —'II
! CASKET ; AND TANE BRACKET A SEAL BETWEEN GASKET

AND TANK

TANK EBRACKEET

SHOCK MOUNTS — ™




2y

BearCat ufs. Error! No text of specified style in document. Wiring Diagrams

olele|lele|lelo|e|o|lo|lole|0|le|(v|le|o|®|v|@ alela|lale|le|lo|ele|e(@|@|ae|@|e|e|a]|e|a]@

BACKUP | LEFT RIGHT | HITCH § HITCH | WATER §HYD. OILJENG OILJ FUEL FUEL TACH. HORN | BEACON iHYD. OILJ WORK &QSTARTER MAIN IGN. rFoor FoaT POTEN-§ EDC. EDC. | WATER arL BOX BOX | MASTEI VIB. VIB. MASTER | MASTER AIR RIGHT CRC LEFT CB CB
ALARM | CONV CONV f VALVE § VALVE | TEMP. TEMP. PRES. | GAUGE PUMP I GAUGE SOL. TROBENTENMP, LTHTAIL LTY SOL. POVER ACC PEDAL § PEDAL [IOMETE PLUG PLUG BUZZ BUZZ | LEVEL § LEVEL SOL. SOL.  J(SLAVE) SWITCH | SWITCH | BUZZ DIAPHRM) BUZZ QDIAPHRME PLUG PLUG
VT-BK-GNJWT—BK-YLWT —BNf| WT—SI Jf wr-BK-5Lf wT-BU-BRj WT—OR | WT—BK § WT-BN-PUJ RD—GN  RD—BK JWT-BK-BUjf WT—RI T-BK-DR§  RD RD-WT YL OR WT RD wr RD BK WI-OR-RDJ BN WT-BK wT Sl BU VT-BK-BU RD RD-WT § BLU WI-BK-GN || WT—BN JwT-BK-YL{l WHT BLK
16 GA. J 16 GA J| 16 GA. J 16 GA | 16 GA | 16 GA. | 16 GA. | 16 GA. || 16 GA Q16 GA J 16 GA || 16 GA. | 16 GA. || 16 GA. | 12 GA. J| 12 GA § 12 GA. Jf 12 GA. | 16 GA. § 16 GA. 16 GA | 16 GA | 16 GA. | 16 GA. || 16 GA | 16 GA | 16 GA || 16 GA. | 16 GA. J 16 GA. 12 GA || 12 GA. || 16 GA. 16 GA | 16 GA. || 16 GA. | 16 GA.J| 16 GA.
#2l #22 #24 #25 #26 #27 #28 #30 #32 433 K34 #36 #37 439 #40

# #2 #4 #5 #6 #9 #10 #1 #e2 #13 H4 #15 #16 #17 #18 #19

BIEIN ]

@ O

o

@ O]
© O
@ 9|
ZE)

o 2]
IZESINE

@)
)

[ZE)
)

@)
S

[ZXS)

@ 2|9
) NS

@)
)

@) @)
) )

[Z1%) [@1%)
NS NS

+ I

19 CONDUCTOR FROM VALVE BOX

BUZZER ? T
GEE{ZNY - @3 e N& - Q . .
BLACK ‘ 4 { >1 ] l.
! 16)5 8 (6 @
GRYAEYLfLBDLZCK > @6 7 4 “ @ @
s} @ @

RELAY
© O
TO PARKING VLV

45 CONDUCTOR FROM JUNCTION BOX

®

RD-BRN WIRE 45 COND.

HYD. HOT OIL LIGHTS

TURN SIGNAL SWITCH BLUE NC

@@G @ Go) 5
73751 @ 3 15 A BREAKER ; & 3
&) & &) I P
<837,z g S DIL PRESSURE VOLT METER — FUEL GAUGE AIR PRESSURE 2 ¢
%;; 2 ) TACHZHR METER GEAR SELECT SWITCH OFF oFF [ @) : ® :
FELH . L-H SWITCH : & b
s o3RI =1 1— 3 L——H ~ p 2
= :xg> & 134 ON ON 5
Y "™ - g QS, N @ @) LIGHTS BEACON
i @ : &) HITCH/DIVERTER

z £l auTD @) | auTo | (e WATER TEWP. 2 - NEUTRAL HYDR. OIL TEMP. OFF [35) (= OPTION

— ; BOX LVL. VIB | e 4
5 22 @) 8 - N o
§ Bozdz MAN. MAN. oPEN [ (5) VAN REV@@ - 4H MASTER @@

1
@ | o L boe O
AUTD AUTO cLose | @ @) @ FODT PEDAL
LEFT  DIVERTERS RIGHT D6 e pOTENIOMETER  HORN

LT, BELT RT. BELT
COPTIOND HITCH RAISE HITCH

(OPTIOND FwD

Figure 1-30. Chipper Console Wiring Detail



BearCat ﬁafg.

MOVE THIS WIRE FROM BARRIER STRIP
RECONNECT WIRE TO SOCKET BASE

Model 2002/CRC

EXISTING WIRE
FROM FUEL
SOLENGID

ON ENGINE

WARNING LIGHTS
ON CONSOLE

B

RD/BRN WIRE
IN 45 COND.
TO CONSOLE

I/

ﬁ@u OUO L
\i[%ﬁ;  Cna)

N

C\IEN

U

™~ &5

o
i

RELAY
SCHEMATIC 15 AMP
BREAKER
™,

e 00

)

@

BACKUP
ALARM
BU
18 CGA.
FROM
B. BOX

#

@

®

LEFT  RIBHT | HITCH
conv | conv | vALE
YL GN W
16 cA. § 16 ca. | 16 GA
FrROM | FROM | FROM
soL. SOL. | VALVE
# # #*

®

HITCH
VALVE
BK
16 GA.
FROM
VALVE

@D1®

®

Ol KO KE)

waTeR JHvD. ciLfene o] rFueL | FUEL | TacH | HORN | BEACON

Temp, | TEwP. | Pres. | cauce | Puke | GAucE | soL. [(STROBE

YL WT au OR RD BK BN | wr&RrD

16 ea fiaca [1eca fieca Jieca 15 ca fieca |t ca
FroM | From | rrow | Fron | FRow | FroM | rroM | FRoM

soL. | sENsoR [ sensor | sensor | soL ALT. SoL. | BEACON
# #8 [l #0 #n #2 #3

©|®

HYD OIL JWORK &

LIGHT §TAL LT.
ORG BN&BK
16 GA. | 12 GA.
FROM FROM
FAN LIGHTS
#4 #5

@1O|®

STARTER] MAIN 12V+
SOL. POWER l15A BAT
RD RO

12 GA. § 12 GA. § 12 GA
FROM FROM DRYER
SOL. | STARTERJBREAKER

©®|@©

12%+
15A AUX
RD

12 GA.
DRYER
BREAKER

FLASHER

[

?E FLASHERY STOP WATER

LIGHT § T™P LT
YL Bk GN
14 GA. § 14 GA. | 14 GA.
CDOMMON] FROM FROM FROM
GROUND JFLASHER] SWMTCH | SWTCH

o+ 1 w5

e | e

oL JIEMP S

TMP LT JFOR FAN|
BN OR
14 GA. | 14 GA.
FROM FROM

SWATCH || SENSOR

@

FAN #1

au
12 GA.
FROM
FAN §1
$52

2

FAN #2 JFLASHER] RELAYS
FOWER
BU RD RD
12 GA. | 14 GA 16 GA.
FROM FROM FROM
FAN #2 JFLASHER] JB1B
#2 o+ #53

©
©

® @

%
O

©
Q

%,
Q

@)%
O

©
~

%%
SIS,

%2)|1%
OO

%
OO

©
Q

N
@ @

1% (%
OO

%)|1%
9

%,
O

%

©
©®

Figure 1-31. Chipper Junction Box Wiring Detail

BACKUP QI LEFT RIGHT HITCH HITEH WATER QHYD. QILQENG. OIL] FUEL FUEL TACH. HORN | BEACON fHYD. OILEWORK & JSTARTER] MAIN IGN. AR FLASHERY STOP STOP STOP QTEMP SWR FAN 41 § FAN 42 JFLASHER] RELAYS
ALARM I conv | conv | vave | valve | tewe. | TEne. | pPres. | cauce | Punp || cauce | soL. fisTRosETEMP. LTRTAL LT.| soL. | Power | acc | oRYER ?E LIGHT | LisHT | UGHT FAR FAN POVER
wr—Bx-GNJwT-Br—yL | WT—BN | wT—S1 Jwr—ax-sefw—su-enj wT—oR | WT—BK ) wi-en-Puf RD—GN | RD—BK Jwr-ax—8u| wT—ROJwr-acor] RO RD-WTQ YL OR RD WT-RD-8 AD-Bif wT-RD-0F BN OR AU BU RD RD
1 ea fieca freca Jisca Jeca [isca fraca Jraca faca fsca Jscafwenfracajiscalizea fr2ea J12ca fr2oa |12 s ca feca J16calmenfiscafizea Ji1zea]seaisca
FRoM | FRoM | FRom | FRoM I FRoM | FRoM | FRom | rrom | FRom | FRoM | FRom  From | FRom | From | Frow || From | FRon | FROM coMmoN] Frow | FRoM | Frow | FRom | FRow O 0 FROM 0
con.Box | con.sox foon.ox | con.aoxfcon.Box | con.eox | con.sox fcon.Box | con.Box fcon.sox |con.Boxf|con.aox | con.sox] con.sox fcon.Box |oon.Box | con.saxfcoN.Box GROUND Jcon Boxfcon.Box | con.30xf caN.BoxX) RELAY# | RELAY# |RELAY#2 [BREAKER] RELAYS

# §2 3 #* # #6 # #8 I} #10 M #2 3 #4 #5 #16 7 8 #54 #55 #33 #52 #52 #54 #3

_/ 45 CON. FROM
45 CON. FROM CONTROL BOX
CONTROL BOX
45 CON. FROM ) )
CONTROL BOX
@& 5 2k D,
N A
UFT

CIVERTERJDIVERTERDIVERTER|DIVERTER]  HITCH
WT-BK-BNY WT — B L WT — 'L WT — GNEl WT—-BN- YL} WT-BN-GNg
16 GA. 16 GA. 16 GA. 16 GA. 16 GA. | 16 GA.

FRom I FrRoM | FRoM | FroM | FRoM | FROM
(CON.BCX | CON.BOXJ CON.BOX J CON.BECXJCON.BOX | CON.BOX — [—]

H148 #145 144 $43 142 4

—| [——= =—J
1
SIS SHEEEIRS Ly ResY
Sl Dl N L
BREAKER
./
i
LIFT LIFT

DIVERTERDIVERTERRCIVERTERDIVERTER] HITCH | HITCH

BN BU YL GN YL GN
15 ca J 16 cA e ca |1aca fteca ]isca

FROM FROM FROM FROM FROM FROM

valve | valve | valve | vaLve | vaLve | ovave

#1456 #45 $144 #1143 #42 4

V01701

Diagrams




2y

BearCat wmyg. Model 2002/CRC Diagrams

VLY BX COMPUTER VB #1 viIB 2
POWER RELAY  POWER RELAY RELAY RELAY
vBs9 OR-GM 12 GA BK 2-PLCSTO VIBf1 AND
vB29 f\na #2 SPUCE
-l —— —— - | VE26
W4 A+ A A ( 5 X
- - o - - VB27
18 GA SL ¢
3 18JGA RD oo
VB60
16 GA
16 GA RD =
10 GA RD h
14 GA HYD. TLT
W WV TOoP
colL jae .
C) OI #128 8 GA RD WLV BX GND Lu.m.n:ns_"m-“”
A BKTO RELAY] AND 12v & $130 & ¥ BOTT Yy, pROXIMTY
RELAY#2 SPUCE FROW STARTER SOL #133 AUTD LEVEL SWITCH coiL §27 SVITCH
HOPPER RASTER SWITCH
N e ox RO 30 AMP BREAKER BINDING POST ( SFER VIRE 1 IN HOPPER
®®@@ﬂ@®@JL?)J@L®@L@|JL@JI® Dle|e|viv|vle(v]w SIREAEIEIEE @ | 4
R AR AR AR AR AR AR AR AR AR AR AR AR AR AR AR 12V o] [ ] 12/ 4| 8 SLAVE || MASTER || MASTER RIOHT
soL pflea pefiso gmilsa pflsa gefoc gflso g7[|soL ge [usm nof|soL gy » l . 18] PosER vl || ever [ meLay 1] meLax 221 || sy || swren DU
FD RD RO R RO A RD RO-wT RO RO L] ] L] RD ] [ 1] W—BK wT a [ WT-BN [, 4 [
16 GA []16 GA H 10 GA [ 10 GA. || 18 GA. § 10 GA |1 16 CGA. || W8 GA &Gﬁ 18 GA || 76 GA. || 8 GA 18 GA || W GA || 18 GA. || 16 GA 16 GA. [ 16 GA B 18 GA || 18 GA 14 GA 12 12
l\'nﬁ l.:'oﬂ \LPH Ul.v"ap I..V'Pp “.\"uﬂ VI.1V°ﬂ H.VNHO lPﬂ‘ l;olﬂ W l:‘uﬂ H.Vm'll W:u‘li \1: % N‘Rb %
Wk RELAYS I 5w [l L sw
| e ~ ~ [

|© S [aliEEise®
wipid
ne
[

T© ol

1o @]
IPISIK
[0 9]>
IZXSIK
IZNIE
IlZXSIK
[© ST »
IZXSHE
10 9
10 O]
IZESIE
IS
IS

@ O]
10 Ol sppifi®
o 9
|© O]
|@ o]

© o[

EXZI}
[© O
o @i
X
[© Of
© Ol
[© o[
[© O
@ ol
(@ O]
[@ o]

i 2O
£t [0 Of
HZIN
5t |0 O]
% [© O]

@ o]
i [© O]

SHEINI

WA QA |1 aa vE SLAVE aave || [T1] VE
*-14 1 *-13 || &2 Si-3 o9-1 J (u_g 23
WI-RD || G0k o || wr-BK R BU-NT ro-w1 | on-wr OR
16 oA [l 18 oA F18 oa || 18 oa || 16 GA || 16 DA 186 10 GA. || 98 GA || 18 GA TX7N KL
by v‘lv u.:'op “}u wv \u’n m}o \ w}n m}n y v Y
A st B B4 Mg sl g

B0 O

G O O

is
Orgss
o
-
O

D
Byl
SN
®n
(Bnyis
@O
o
®

@ "5
(@riel;
etffaéi
T
®

2

&
lendl

| Jespiets [© O

—— @ik [0 O

AN

(z2ltaked)

38

618

[

@@
]

RH. EXT. LH, EXT,
SVITCH SWITCH
voFPER HOPPER 5-7
WIRING DETAIL
SWITCHES X f \ J \ / VALVE BOX, CHIPPER

Figure 1-32 (Sheet 1). Chipper Valve Box Wiring Detail



BearCat ;d’fg.

Model 2002/CRC

VLV BX COMPUTER VIB #1 VIB #2
0O OO o @ SLAVE SL—J @ ???????????? ® POWER RELAY ~ POWER RELAY RELAY RELAY
BLK/SHIELD @ | | PPEREPEORO0) Rl =54 16 GA BK | ggq 16 GA_OR—GN 12 GA BK 2—PLCcSTO VIB#1 AND
O O A b £ vgog—16-CA BU VB #2 SPLICE
@) o O THIS CORD 2 = f 16 CA WT-BK veas e
L-18
. o o WIRED i H H o=~ 1 = ~— ] T-BK
o o rep DIRECT ® z L-l3 @ - - VB27
L= [l
T0O s s L3 vB28 ks k 16)cA RD .o
QO OQ FPM SENSOR wite  SLAVE A 2 p g
C-10 o
(O}®) [-9 o 10 GA RD R
{? b2 o
VIBRATOR VIBRATOR g 3 16 GA RD 2 I
2
3 10 _GA RD &
Lol I 16 GA HYD. TILT
WI_ VLV TOP
E CcolL #26
° ﬁ%i O
10 GA RD @
Il VB32 O #128 8 GA. RD VLV BX GND 16 GA WI—BK HYD.TILT
RH. PROXIMTY 12 GA. BLKTO RELAY#1 AND i -
SWITCH ‘ # Il 12V #130 & VLV BOTT |y, pROXIMTY
RELAY#2 SPLICE 6—COND CABLE #127 FROM STARTER SOL #133 AUTO LEVEL SWITCH colL #27 SWITCH
IN HOPPER MASTER SWITCH TO CRC DISPLAY 30 AMP BREAKER BINDING POST
‘ 12 GA. RD-WT CONTROL BOX ( JUMPER WIRE W IN HOPPER
1 2 3 4 5 6 7 8 9 10, 11 12 13 14 15 16 17, 18 19 20 21 22 23 24) 29 26 27, 29 30, 31 . 33 34 35 . 38 39 40)
AR AR AR AR AR AR AR AR AR AR AR AR AR AR AR AR 12V BOX BOX B 12V H viB SLAVE SLAVE | MASTER || MASTER RIGHT BOTH LEFT
SOL. #1 | SOL. #2 SOL. #3 SOL. #4 | SOL. #5 | SOL. #6 | SOL. #7 | SOL. #8|[MSTR SWISOL. #10/SOL. #11]/SOL. #12|SOL. #3|SOL. #4[/SOL. #15]SOL. #6/| POWER LEVEL LEVEL RELAY RELAY SL-22 SL-21 SWITCH || SWITCH DIAPHRM || DIAPHRM || DIAPHRM
RD RD RD RD RD RD RD RD RD—WT RD RD RD RD RD RD RD RD WT-BK W Sl BU WT-BK-BUJf WT—BN RD RD-WT WT—-BK—GN| RD WT-BK-YL|
16 GA. | 16 GA. || 16 GA. || 16 GA. | 16 GA, | 16 GA. || 16 GA. || 16 GA. || 12 GA. || 16 GA. || 16 GA, | 16 GA. | 16 GA. || 16 GA. || 16 GA. || 16 GA. || 16 GA. 16 GA. || 16 GA 16 GA. | 16 GA. | 16 GA. || 16 GA, 12 12 16 16 16
T0 T0 T0 T0 TO T0 T0 T0 SOL; # TO T0 T0 TO T0 T0 T0 TO T0 T0 FROM FROM FROM FROM [[FR CONS|FR CONS FR CONS|FR VB32|FR CONS|
VLV # § VLV #2 || VLV #3 | VLV #4 | VLV #5 | VLV #6 || VLV #7 || VLV #8 WSF%’A VLV #0F VLV #1J VLV #2 | VLV #3 ]| VLV #4 VLV #15 ] VLV #16 ViB AUTO AUTO CB28 CB29 VB30 VB 31 |ITO BRKR||TO VB2 T0 BK TO TO
VLV #g RELAYS LVL SW || LVL SW | BREAKER|BREAKER|TO CB30|TO CB37/|& SLAVE| VB17 DIA. SW.| DIA. SW. |{DIA, SW.
#33 #33 #33 #33 #33 #33 #33 #33 e #33 #33 #33 #33 #33 #33 #33 #33 #26 #27 #28 #29 WT-BK #32 #33 #36 #37 #38
A\ A\ )\ A\ )\ )\ A\ A\ )\ ™\ A\ A\ )\ A A\ )\ A\ A\
¥4 ¥4 \ / / / / ¥4 \ \ / / / / / ¥4 ¥4 V4 / / \ / / / V4 V4 V4 V4 / / / / V4 V4 / / / / / \ \
AN AN AN AN AN AN AN AN AN AN AN A AN AN AN AN AN AN AN AN AN AN AN AN
\ \ \ N N N N \ \ \ N, N N N N \ \ \ Y, Y, Y, N/ N/ N/ \ \ \ \ N/ N/ N/ N \ \ N, N N N/ N/ \ \ \

e e P e P P e e P e e P e e P e e
¥4 ¥4 ¥4 / / / / ¥4 ¥4 ¥4 / / / / / ¥4 ¥4 ¥4 / / \ / / / ¥4 ¥4 ¥4 ¥4 / / / / ¥4 ¥4 / / / / / ¥4 ¥4
< < < < < < < < < R < < < < < < < < -
N N N \ \ \ \ N N N \ \ \ \ \ N N N \ \ N/ \ \ \ N N N N \ \ \ \ N N \ \ \ \ \ N N \
N ' ' ' ' E ' ' B ' e el e e e 1 gorr Lot || top |1
SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE | SLAVE SLAVE CRC || SLAVE SLAVE | SLAVE RH EXT || RH EXT | LH EXT | LH EXT
SL-16 | SL-15 || sL—14 || sL-13 | sL-12 | st-11 | st—10 | st-9 | s.-8 | s.-7 | sL-6 | SL-5 SL-1 (SLAVE) | SL-A sL-24 | sL-23 HYD VLV |HYD VLV [HYD VLVIHYD VLV
Wr-rD || oN-Bk f Ro-BK | Bk | wr-ek | Wt J BK—RD for-BK | oN R BU | BU-WT CN-WT oR-GN | RD BU-RD | OR-RD oN-BK f oN-YL | WT—RD | WT-OR
16 GA. || 16 GA. | 16 GA. || 16 GA. || 16 GA. | 16 GA, || 16 GA. || 16 GA. | 16 GA. || 16 GA. || 16 GA. | 16 GA. 16 GA 16 GA, | 16 GA 16 GA. | 16 GA FROM | FROM || FROM | FROM
0 0 T 0 0 0 0 0 0 O 0 0 O 0 0 O SLAVE | JUMPER T0 HOPPER || HOPPER || HOPPER | HOPPER
VLV #1f VLY 42 [ VLY #3 [ VLY 44 | VLV 5 | VLY 46 | VLY 47 | VLY 48 | VLY 49 [ VLY o vy #11 vy m2 vy #3 | vy g4 vy ms vy #1e SL-L 0 SW #17 | SW #7 EXT SW || EXT SW || EXT SW | EXT sw
& SWH | & SWH2 (& SW #3] & SW4 | & SWHS | & SWH6 | & SW7 || & SWes | & SWH & SWHIO| & SWH1 & SWi12& sw3|e swiiala swaisfa swiie VB32 CAM VLV[CAM VLV, BU N \ BU
481 482 483 484 485 486 487 #88 #89 490 491 #92 #93 494 #95 496 432 499 | w100 #25 || w24 | p23 | p22
41 42 43 44 45 46 47 ) 49, - 51 52) 5 o4 o6 57) 58 59 6 61 62 83 64 65 66 67 68 69 U 7 72 73 74 75 U 77 U 79 80
WHT
THIS CORD IS FBRLDKM FROM  RED NOTE DIRECTION / \ / \ / \ / \
I SLAVE FROM
WIRED DIRECT SLAVE Sl oF  SLAVE OF ARROW BLACK
TO SLAVE SL-E SL-D WIRES MUST
R.H. L.H TILT CAM
TO ARROW SIDE
OF 100 MFD
FAPAEITEE (22(9)
SHIELD BLK WHT RED @@@
D
R.H. EXT. L.H EXT.
SWITCH SWITCH
ON ON
SWITCHES HOPPER \ / \ / \ / \ / HOPPER

Figure 8-3 (Sheet 2). Chipper Valve Box Wiring Detail (With New Pot Gear Box)

Diagrams




2y

BearCat wuyg. Model 2002/CRC Diagrams

JB6

JB1O
FUEL SOL.

TS~_8 GA. TO ALT. RED 1 GA. BAT. CABLE
WITH SYNFLEX COVER

TO "S" TERM. SOL.

oo 12¥ + TO CHIPBOX VB#128
8 GA. WITH SYMFLEX COVER

6 AMP DIODE\

FROM JUNCTION BOX #16 _
12 GA. WITH SYNFLEX COVER

\10 GA RED

8 GA. RED J .
e —— — — — — —

& GA. RED 12V + FROM STARTER NEG. GROUND
8 GA. WITH SYNFLEX COVER 1 GA. BAT CABLE

-
FROM JUNCTION BOX #17 »*"
10 GA. WITH SYNFLEX COVER

va17a2

Figure 1-33 (Sheet 1). Chipper Engine Wiring Detail (Early)



2y

BearCat ;d’fg.

Model 2002/CRC

JBB
WATER TEMP )

JB8
OIL PRESS.

FROM JUNCTION BOX #18B
& GA. WITH SYNFLEX COVER

FROM STARTER MAIN
TO JUNCTION BOX #17
8 GA. WITH SYNFLEX COVER

TO "S” TERM. SCL.

8 GA. RED

.._.._J\B CA. TO ALT. RED 1 GA. BAT. CABLE

WITH SYNFLEX COVER

8 GA. WITH SYMFLEX COVER
12V + TO CHIPBOX VB#128

L ]
1
|
NEW 105 VOLT
CIRCUIT BREAKERI

1

L ]

6 GA RED
12V + FROM STARTER
& GA. WITH SYNFLEX COVER

)

—
NEG. GROUND
1 CA. BAT CABLE

Figure 8-4 (Sheet 2). Chipper Engine Wiring Detail (Late)

O
JB10
- FUEL SOL.

V01702

Diagrams




BearCat ufs. Error! No text of specified style in document. Wiring Diagrams

e ]
CLEARENCE
RIGHT TURN LIGHT
LIGHT
WORK JB15 STOP LIGHT
LIGHT
mm RIGHT TURN
LIGHT
L FRONT | R FRONT L REAR RREAR | L WORK || R/L TAIL | BACKUP ||L &R STOP
TURN TURN TURN TURN LIGHT LIGHT ALARM LIGHT
16 GA. 16 GA. 16 O 16 GA. 16 GA. 16 GA. 16 GA. 16 GA.
FROM FRON FROM FROM FROM FROM FROM FROM
LIGHT LIGHT ioHT LIGHT LIGHT LTGHT ALARM TATL
164 465 #61 #62 415 #5 #15 #15
12 GANG JUNCTION L FRONT | R FRONT | L REAR | L REAR | R REAR || RREAR | WORK/ || L TAIL | BACKUP |L & R STOP
BOX ON LEFT CONVEYOR TURN TURN TURN TURN TURN TURN TAIL LIGHT ALARM LIGHT
TERMINAL CODE = BB1-BB12
16 GA. 16 GA. 16 GA. 14 GA. 16 GA. 14 GA, 16 GA 16 GA, 16 GA. 16 GA.
FROM FRON FROM TRAILER | FROM TRAILER FROM || TRAILER FRON FROM
SWITCH | SWITCH | SWITCH | sSOcker | SWITCH | SOCKET || JCT BOX | SOCKET || JCT BOX | TRAILER
4-CON 4-CON 4-CON 4-CON 3-CON 3-CON | SOCKET
Ho4 #65 466 #66 467 467 415 #5 il #15
TERMINAL NUMBER
IN CONTROL BOX
/]
LEFT TURN
LIGHT
LEFT TURN
LGHT TURN SIGNAL WHITE
SWITCH GROUND
ON CONTROL L
BOX
\TERM\NAL NUMBER
BLUE WIRE NOT USED IN JUNCTION BOX
STOP LIGHT
ALARM
CLEARENCE
LIGHT
— L

Figure 1-34. Chipper Lights Wiring Detail



i

BearCat wmyg.

Diagrams

Model 2002/CRC

SEE DETAIL"D”

SEE DETAIL"E”

TO FRONT BRAKESCHYD)

frer

Figure 1-35. Chipper Air System Hosing and Fitting Diagram



i

BearCat ;d’fg.

Model 2002/CRC

Diagrams

Table 1-1. Chipper Air System Hosing and Fittings

Hose Number Hose Type Length Fitting Hose Description

1 H10408 186" 8U-8FJX 2PIcs From Regulator on Top Port of Air Tank (on Frame) to Chip
Box Air Tank.

2 100R5.188 108" 4U-4FJX 2PIcs. From 90D4MJ-4MP on End of Air Tank (on Frame) to Front
Top 90D4MJ-2MPL on D-2 Governor.

3 H10408 60" 8u-8FJX 2PlIcs. From 90D8mj-8MP o Rear of Air Tank (on Frame) to Check
Valve (comes with Air Dryer) on Wet Tank Right-Hand side.

4 100R5.188 32" 4U-4FJX 2PIcs. From 90D4MJ-4MP on top of Compressor (on Cummins
Engine) to Tee on Front of D-2 Governor.

5 S-10TW 68" 8E4-8FJX 2PIcs. From Compressor (Supply S/S Hose) to Top Port of E-Con
Valve (comes with Air Dryer).

6 H10408 100" 8U-8FJX 2PIcs. From Air Tank (on Frame) to Right-Hand Front 8MJ-8MP on
Treadle Valve.

7 100R5.188 12" 4U-4FJIX & From Air Manifold (Shifter) #4 Valve 4MJ-2MP (Next to Din

90D4E-4FJX Connector) to Rod End at small Air Cylinder on Shifter.
8 100R5.188 12" 4U-4FJIX & From Air Manifold (Shifter) #4 Valve 4MJ-2MP (Forward
90D4E-4FJX Port) to Brake Port on Small Air Cylinder on Shifter.

9 100R5.188 49” 4U-4FJX 2PIcs From Tee on Left-Hand Front Port of Shuttle Valve (with
Low Pressure Switch) to in Port of Air Manifold for Shifter.

10 100R5.188 97” 4U-4FJX 2PIcs From Air Manifold (Shifter) #1 Valve 4MJ-2MP (A-Port) to
Dire Horn.

11 H10408 50" 8U-8FJX 2PIcs. From 90D8MJ-8MP Top Right-Hand Port of Treadle Valve to
Right Hand Port of Stop Light Switch.

12 100R5.188 14 4U-4FJX 2PIcs. From Air Manifold (Shifter) #2 Valve 4MJ-2MP to Rod End of
Large Air Cylinder on Shifter.

13 100R5.188 36" 4U-4FJX 2PIcs From 90D4MJ-4MP on Right-Hand Lower Port of Treadle
Valve to 90D4MJ-2MP on Front Center Port of Emergency
Brake Control.

14 100R5.188 19" 4U-4FJX 2PIcs. From Air Manifold (shifter) #3 Valve 4MJ-2MP to Brake Port
of Large Air Cylinder on Shifter.

15 H10408 50" 8U-8FJX 2PlIcs. From 90D8MJ-4Mp Top Port of 45# Fixed Regulator to Tee
on Bottom Port of Double Check Valve Brake Switch.

16 H10408 34" 8U-8FJX 2PIcs From Left-Hand Port of Double Check Valve Brake Switch to
8MJ-4AMP Forward Glad Hand.

17 100R5.188 85" 4U-4FJX 2PlIcs. From 90D4MJ-4MP on Right-Hand Rear Port of Emergency
Brake Control Valve to Upper Port of 3-Way Ball Valve.

18 100R5.188 20" 4U-4FJX 2PlIcs. From Lower Port of 3-Way Ball Valve to 4MJ-4MP of Glad
Hand

19 H10408 57" 8U-8FJX 2PlIcs. From Tee on Bottom Port of Double Check Valve Brake
Switch to Middle Port of Left-Hand Quick Release Valve.

20 100R5.188 106" 4U-4FJX 2PIcs. From Center Port of 3-Way Ball Valve to Center Port of
Right-Hand Quick Release Valve.

21 H10408 26" 8U-8FJX 2PIcs. From Front Port of Quick Release Valve to Forward Port of
Right-Hand Air Brake Chamber.

22 H10408 34" 8U-8FJX 2PlIcs. From Rear Port of Right-Hand Quick Release Valve to
Forward Port of Left-Hand Air Brake Chamber.

23 H10408 34" 8U-8FJX 2PIcs. From Right-Hand Rear Port on Right-Hand Air Brake

Chamber to Rear Port of Left-Hand Quick Release Valve.



i

BearCat ;d’fg.

Model 2002/CRC

Diagrams

Table 1-1. Chipper Air System Hosing and Fittings

Hose Number Hose Type Length Fitting Hose Description

24 H10408 26" 8U-8JFX 2PlIcs. From Front Port of Left-Hand Quick Release Valve to Rear
Port of Left-Hand Air Brake Chamber.

25 H10408 15" 8U-8FJX 2PIcs. From Front Port of Quick Release Valve (With 45#
Regulator) to Front Port of Air Can on Master Cylinder.

26 Spare

27 Spare

28 Spare

29 100R5.188 10 1/2” 4U-4FJX 2PlIcs. From Tee on Bottom of D-2 Governor to Air Dryer Left-Hand
Port.

30 H10408 30" 8U-8FJX 2PIcs. From 90D8MJ-8MP on Right-Hand Front of Air Dryer to
90D8MJ-8MP on Top Left-Hand Port of Wet Tank.

31 100R5.188 17" 4U-4FJX 2PlIcs. From 90D4MJ-4MP (Fitting Comes With E-Con Valve, has
Built In Check Valve) on Bottom Port of E-Con Valve to Top
Outside 4MJ-2MP Port of D-2 Governor.

32 100R5.188 19” 4U-4FJX & From 90D4MJ-4MP Front Center Port of E-Con Valve to

90D4E-4FJIX

Lower Outside Port 4MJ-2MP on D-2 Governor.



i

BearCat ;d’fg.

Model 2002/CRC

MANUAL FUEL PUMP

FILTER

ENGINE

INJECTOR PUMP

FUEL & FRONT BRAKES

REV: LATE S9/NEWER

PRIORITY VALVE MOVED
HOSE LENGTH CHANGES

HOSE #53 65”7 LONG

HOSE #38 108”7 LONG

HOSE #8 247 LONG
HOSE #22 10" LONG

VLV-51605,

SHUTTLE
VALVE

—

'STEERING SYSTEM
LEFT STEERING

[ 1R VALVE

BP

MSC-60995,
STEERING
MANIFOLD

LEFT CYLINDER

BP

RIGHT CYLINDER
RIGHT STEERING
VALVE

HITCH CYLINDER

L )
HSG-51912 OIL COOLER

PRIORITY
E)vaLvE <

P

CF EF LS

BO T

&
U
cC

<
O
o
o
A
(=]

OF PUMP

D FRONT BOX

hba

ENGINE

J:W

S~ FTR-51731 FIL

FTR-51696

SHUT OFF ON
HYDRAULIC TANK

TER HEAD ASS" Y

«m
@

HSG-51598,
PRESS, MANIFOLD

TDF’<i>

(ASSEMBLY INCLUDES FITTINGS)

RETURN MANIFOLD
FRONT VEIW

®
@ BW)SIIE VIE @@

AX
K

H

—E

1
CASE BLEED FOR RT. BELT MOTOR

CASE BLEED FOR LT, BELT MOTOR

FTR-51732 3 FILTER HEAD ASS'Y — ]

CINCLUDES FITTINGS

HSG-51738
FILTER ASSY

AB v
T0 CHIPBOX
BELT DRIVE
A0 @ PUMP
BA
NI \1o TANK G A

ALH(38

@

Figure 1-36. Chipper Hydraulic/Misc. Hosing and Fittings

SHUT OFF ON

HYD

R !!!
TANK

Diagrams




i

BearCat ;d’fg.

Model 2002/CRC

Diagrams

Table 1-2. Chipper Air System Parts and Fittings Chart

Table 1-2. Chipper Air System Parts and Fittings Chart

90° 1/2” Push Lock X 10-32 Thread

1/2” MP X 3/4” Bulk Head X 1/2” Male Pipe
Glad Hand

60 PSI Governor

Safety Relief Valve (150 PSI)

90D2PL-10-32M
8MP-12BH-8MP
ELC-22370
MTR-25255
VLV-51638

Item Number Description Part Number Quantity
A Nipple 1/4” X Close FIT-28001 3
B Nipple 1/4” X 1 1/2" FIT-28012 1
c Bushing Hex 3/4” X 1/4" FIT-28346 1
D Bushing Hex 1/2" X 1/4" FIT-28344 3
E 90° Pipe Straight Elbow 1/4” FIT-28236 1
F Valve Ball 1/4” VLV-29195 2
G 1/4” Male Jic X 1/4” Male Pipe 4MJ-4MP 1
H 90° 1/4” Male Jic X 1/4” Male Pipe 90D4MJ-4Mp 7
I 1/4” Male Jic X 1/8” Male Pipe 4MJ-2MP 2
J 90° 1/4” Male Jic X 3/8" Male Pipe 90D4MJ-6MP 1
K 90° 1/4” Male Jic X 1/8" Male Pipe 90D4MJ-2MP 4
L Tee 1/4” Male Jic X 1/4” Male Pipe X 1/4” Male Jic T4MJ-2MP-4MJ 1
M 1/2” Male Jic X 1/4” Male Pipe 8MJ-4MP 2
N 90° 1/2” Male Jic X 1/4” Male Pipe 90D8MJ-4MP 5
o} 3/8” Female Pipe X 1/2" Male Jic 6FP-8MP 1
P 1/2” Male Jic X 3/8” Male Pipe 8MJ-6MP 6
Q 90° 1/2" Male Jic X 3/8” Male Pipe 90D8MJ-6MP 2
R Tee 1/2" Male Jic 3/8” Male Pipe X 1/2" Male Jic T8MJ-6 MP-8MJ 1
S 1/2” Male Jic 1/2” Male Pipe 8MJ-8MP 2
T 1/2” Male Jic X 3/4” Male Pipe 8MJ-12Mp 1
u 90° 1/2" Male Jic X 1/2" Male Pipe 90D8MJ-8MP 6
Y 1
W 2
X 2
Y 1
z 1
AA 1

Air Tank Assembly Chassis

TNK-51993

Item Number Description Part Number Quantity
AB Cummins Engine Part Compressor 1
AC D-2 Governor VLV-51637 1
AD Wet Air Tank HSG-51437 1
AE E3 Brake Valve VLV-51639 1
AF Valve PP3 Brake Control VLV-51640 1
AG Valve S/S 3-Way Ball Valve VLV-29216 1
AH DS2 DB1 Check & Stop Light Switch VLV-51641 1
Al Comes With Air Dryer Pressure Controlled CK 1

Valve
Al Master/Cylinder Air/Hydraulic JD&SP/Dana PTM-51644 1
AK Comes on Rear Axle Air Chamber Rear Brakes 2
AL QR-1 Quick Release Valve VLV-51642 3
AM Horn MSC-51645 1
AN Comes With Air Dryer E-Con Valve 1
AO Air Dryer Rockwell Wabco FTR-60949 1
AP Valve Cluster Assembly Remote Shift MCH-61863 1
AQ Shift Assembly Remote Spicer MCH-60850 1
AR Regulator Air 45# fixed 1/4” NPT VLV-26201 1
AS Tee 1/4” Female Pipe X 1/4” Female Pipe 1/4” Male Pipe TAFP-AFP-4MP 1
AT 90° 1/4” Male Jic X 1/4” Male Pipe Long 90D4MJ-2MP-L 1
AU Modified (90D4MJ-2MP) Air Supply FIT-51998 1
AV Switch Low Air 65 PSI Control Grnd ELC-60309 1
AW Bushing Hex 3/8” X 1/4” FIT-28342 1
AX Regulator Air 80# Fixed 1/4” NPT VLV-26199 1
AY Gauge 1 1/2” Dia (O-160) 1/8” NPT Control Port MTR-50665 1


http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28001
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28012
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28346
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28344
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28236
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29195
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-4Mp
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=4MJ-2MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-6MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-2MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=T4MJ-2MP-4MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=6FP-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-6MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-6MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=T8MJ-6MP-8MJ
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MJ-12Mp
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D8MJ-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D2PL-10-32M
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=8MP-12BH-8MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-22370
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-25255
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51638
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=TNK-51993
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51637
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=HSG-51437
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51639
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51640
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-29216
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51641
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=PTM-51644
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-51642
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MSC-51645
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FTR-60949
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-61863
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MCH-60850
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-26201
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=T4FP-4FP-4MP
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=90D4MJ-2MP-xl
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-51998
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=ELC-60309
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=FIT-28342
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=VLV-26199
http://www.bearcatmfg.com/php/parts_Detail.php?PartNumber=MTR-50665

i

BearCat ;d’fg.

Model 2002/CRC Diagrams
Table 1-3. Hydraulic/Misc. Hosing and Fittings Table 1-3. Hydraulic/Misc. Hosing and Fittings
m Number Hose Type Length Fitting Hose Description m Number Hose Type Length Fitting Hose Description
1 H10408 104" 8U-8FJX 2-Plcs From Diesel Tank (Supply to In Port Primary Fuel Filter on Right-Hand Side to (R-Port) of Steering Valve.
Frame 19 H10408 351/2" 8UBFJX 2Plcs From 8MB-8MJ 2™ Port From Top on Steering Manifold
2 H10408 50" 8U-8FJX 2Plcs From Out Port of Primary Fuel Filter on Frame to Cummins Right-Hand Side to (P-Port) of Right-Hand Steering Valve.
Primary Fuel Filter. 20 H10408 351/2"  8USFJX 2Plcs From 8MB-8MJ Bottom Port on Steering Manifold Right-
3 5/16 Fuel 145" 5PL-4MP&. Return Off Injector Pump to Fuel Tank Hand Side to 8MB-8MJ (L-Port) of Right-Hand Steering
Hose 90D5PL-4MP Valve.
4 100RS5-.188 104" 4U-4FJX 2Plcs From Brake Master Cylinder to T4MJ-4MJ-4MJ Tee on Left- 21 H10408 851/2"  8U-8RIX 2Plcs From 8MB-8MJ Top Port on Steering Manifold Right-Hand
Hand Brake on Drive Axle. Side to 8MB-8MJ (T-Port) of Right-Hand Steering Valve.
5 100R5-.188 18 1/2" AU-4EJX 2Plcs From T4MJ-4MJ-4MJ Tee to Left-Hand Brake. 22 H10408 71" 8UBFJX 2PIcs From 90D8MB-8MJ Center Left-Hand Port of Steering
Manifold to 90D8MB-8MJ of “CF” Port of Priority Valve.
6 100R5-.188 60" 4U-4FJX 2Plcs From T4MJ-4MJ-4MJ Tee to Right-Hand Brake. . .
23 H10408 7 8U-8FJX 2PIcs From 90D8MB-8MJ Top Right-Hand Port of Steering
7 100R5-.188 39 1/4” 4U-4FJX 2Plcs From 90D4MB X 4MJ on Left Steering Valve (LS-Port) to Manifold to 90D8MB-8MJ 2™ Port on Top of Return
6MB X 4MJ on Shuttle Valve Port on Left Side. Manifold.
8 100R5-.188 74" 4U-4FJX 2PIcs From 90D4MB-4MJ (LS-Port) of priority Valve to Center Port 24 H10408 108" 8U-8FJX 2PIcs From 90D8MB-8MJ (B-Port) of Hitch Manifold to T8BMB-8MJ-
of Shuttle Valve. 8MJ Tee Rod End of Hitch Cylinder.
9 100R5.188 39 1/4” 4U-4FJX 2PIcs From 90D4MB-4MJ Hand Steering Valve (LS-Port) to 6MB- 25 H10408 115" 8U-8FJX 2PIcs From 8MB-8MJ (A-Port) of Hitch Manifold to TSMB-8MJ-
4MJ on Right-Hand Side of Shuttle Valve. 8MJ Tee Rear Port of Hitch Cylinder.
10 H10408 351/2” 8U-8FJX 2PIcs From 8MB-8MJ Bottom Port on Steering Manifold Left-Hand 26 H10408 96" 8U-8FJX 2PIcs From (T-Port) on Hitch Manifold to Top 1* Port Return
Side to 8MB-8MJ (L-Port) at Left-Hand Steering Valve. Manifold.
11 H10408 351/2” 8UBFJX 2PIcs From 8MB-8MJ Top Part on Steering Manifold Left-Hand 27 H42508 180" 8U8BFJX & 90D8U- From 90D8MB-8MJ on Right-Hand Port of Pressure
Side to 8MB-8MJ (T-Port) of Left-Hand Steering Valve. 8FJIX Manifold to (P-Port) of Hitch Manifold.
12 H10408 351/2” 8U-8FJX 2PIcs From 8MB-8MJ 2" Port From Top on Steering Manifold Left- 28 H47016 52" 16E6-16FJX 2PIcs From Left-Hand Port on Eaton Pump to Left-Hand Port of
Hand Side to (P-Port) of Left-Hand Steering Valve. Eaton Motor.
13 H10408 351/2” 8U-8FJX 2PIcs From 8MB-8MJ 3" Port From Top Steering Manifold Left- 29 H10412 57" 12U-12FJX 2Plcs Eaton Motor Case Bleed Port to Eaton Pump Lower Case
Hand Side to (R-Port) of Left-Hand Steering Valve. Bleed Port.
14 H10408 110" 8U-8FJX 2PIcs From 90D8MB-8MJ Front Bottom Left to TSMB-8MJ-8MJ 30 H10420 45" 20U-20FJX 2PIcs From Eaton Pump (Drive Pump) Suction Port to Left-Hand
Tee on Port of Rod End of Left-Hand Steering Cylinder. 2-Filter Assembly Out Port.
15 H10408 27" 8U-8FJX 2PIcs From T8MB-8MJ-8MJ Tee on Left-Hand Steering Cylinder to 31 H10420 29" 20U-20FJX 2PIcs From In Port on 2-Filter Assembly to Left Shut-Off Gate
90D6MB-8MJ on Rear Port of Right-Hand Steering Cylinder. Valve on Hydraulic Tank
16 H10408 27" 8U-8FJX 2PIcs From T8MB-8MJ-8MJ Tee on Right-Hand Steering Cylinder 32 H10416 60" 16U-16FJX 2Plcs From Suction Screen on Top of Hydraulic Tank to Front Port
to 90D6MB-8MJ on Rear Port of Left-Hand Steering on Power Steering Pump on Engine.
Cylinder.
y 33 H10412 29" 12U-16FJX & 12U-  From Compensator Valve on Belt Drive Pump to T12MP-
17 H10408 1107 8U8BFJX 2PIcs From 90D8MB-8MJ Front Bottom Right to T8BMB-8MJ-8MJ 14FJX 12MJ-12MJ Tee on Hydraulic Tank
Tee on Port of Rod End of Right-Hand Steering Cylinder. )
34 H47016 25" 16E6-16FJX 2PIcs From Left-Hand Pressure Port of Belt Drive Pump to Left-
18 H10408 351/2” 8UBFJX 2PIcs From 8MB-8MJ 3" Port From Top on Steering Manifold Hand End Port Pressure Manifold.



i

BearCat ;d’fg.

Model 2002/CRC Diagrams
Table 1-3. Hydraulic/Misc. Hosing and Fittings Table 1-3. Hydraulic/Misc. Hosing and Fittings
m Number Hose Type Length Fitting Hose Description m Number Hose Type Length Fitting Hose Description
35 H42508 96" 8U-8FJX 2PIcs From Pressure Manifold Center Front Port to Chip Box 52 21/2” 30 1/2” None From Right-Hand Filter.
(Valve Box) Hydraulic Manifold. Suction Hose 5/8” Banding
36 H10412 18" 12U-12FJX & From Right-Hand Back Port of Belt Pump (Case Bleed) to 53 H42508 8" 90D8U-8FJX-L 8U-  From Top Port of Steering Pump (on Engine) to 90D8MB-
90D12U-12FJX Tee on Front Right-Hand Side Hydraulic Tank. 8FJIX 8MJ “P” Port on Priority Valve.
37 H43012 24" 12E4-12FJX 2Plcs From Left-Hand Flow Control Valve of Left-Hand Belt Motor 54 H10412 105" 12U-12FJX & From “EF” Port of Priority Valve to Bottom Front Port of
to Left-Hand Belt Motor to Left-Hand Belt Solenoid Valve on 90D12-12FJX Return Manifold.
Pressure Manifold
38 100R5.188 112 4U-4FJX 2Plcs From “T” Port of Priority Valve to Top Front Port of Return
Manifold.
39 H10412 90" 12U-12FJX 2Plcs From Left-Hand Belt Motor Port (B-Port) to From Side Port
Return Manifold.
40 H10412 110" 12U-12FJX 2PIcs From Eaton Pump Upper Case Bleed Port to Traction Filter
Assembly on Hydraulic Tank.
41 H47016 52" 16E-16FJX 2PIcs From Right-Hand Port on Eaton Pump to Right-Hand Port
on Eaton Motor.
42 H10408 138" 8U-8FJX 2PIcs From (T-Port) on Chip Box Hydraulic Manifold to Center Top
Return Manifold.
43 H10420 98” 20U-20FJX 2PIcs From Left-Hand Port of Oil Cooler to Rear Port of Return
Hydraulic Manifold.
44 H10420 125" 20U-20FJX 2PIcs From Right-Hand Port of Oil Cooler to In Port of 3-Filter
Assembly.
45 H10412 90" 12U-12FJX 2Plcs From Right-Hand Belt Motor (B-Port) to 2" Side Port of
Return Hydraulic Manifold.
46 100R5.188 103" 46-4FJX 2PIcs From Case Bleed of Left-Hand Belt Motor to Bottom Front
Port of Hydraulic Return Manifold.
47 H10420 23" 20U-20FJX 2PIcs From Out Port of 3-Filter Assembly to Gate Valve on
Hydraulic Tank.
48 100R5.188 103" 4U-4FJX 2PIcs From Case Bleed Right-Hand Belt Motor to Bottom Center
Port of Hydraulic Return Manifold.
49 H43012 24" 12E4-12FJX 2PIcs From Right-Hand Plow Control Valve DF Right-Hand Belt
Motor to Right-Hand Belt Solenoid Valve on Pressure
Manifold.
50 H42508 15" 8U-8FJX 2PIcs. From Top of Pressure Manifold to Front Port of Pump Valve.
51 H10408 15" 8U-8FJX 2PIcs From Back Port of Pump Valve to 90D8MP8MJ on Top of

Hydraulic Tank.





